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1 Introduction and Conclusion

The tests indicated in section 2 were performed on the product constructed as described in section 3. The
remaining test sections are the verbatim text from the actual data sheets used during the investigation.
These test sections include the test name, the specified test method, a list of the actual test equipment
used, documentation photos, results and raw data. No additions, deviations, or exclusions have been
made from the standard(s) unless specifically noted.

Based on the results of our investigation, we have concluded the product tested complied with the
requirements of the standard(s) indicated. The results obtained in this test report pertain only to the
item(s) tested.

The INTERTEK-Lexington is located at 731 Enterprise Drive, Lexington Kentucky, 40510. The radiated
emission test site is a 10-meter semi-anechoic chamber. The chamber meets the characteristics of
CISPR 16-1 and ANSI C63.4. For measurements, a remotely controlled flush-mount metal-top turntable
is used to rotate the EUT a full 360 degrees. A remote controlled non-conductive antenna mast is used to
scan the antenna height from one to four meters. The test site is listed with the FCC under registration
number 485103. The test site is listed with Industry Canada under site number IC 2042M-1.

2  Test Summary

Page Test full name FCC Reference IC Reference Result
7 Maximum Output Power §15.407(a)(1)(2)(3) Ré82224)17(6(6223)1 ) Pass
14 Occupied Bandwidth §15.407(a)(1)(2)(3) Ré.szi'zz‘)‘zé%%)l) Pass

102 Power Spectral Density 815.407(a)(1)(2)(3) Ré82224)17(6(6223)1 ) Pass

145 U”de(ﬁizz'fmfgf)sms §15.407(b) (1-8) Ré.szi'zz‘)‘zé%%)l) Pass

221 Radiated (SFg’e“Crg\‘jg r)EmiSSiO”S §15.209 RSS-Gen (7.1.2) | Pass

225 AC PO""Eer".”e.CO”d“CtEd §15.207 RSS-Gen (8.8) | Pass
missions

231 Antenna Requlrement per FCC §15.203 RSS-Gen (8.3) | Pass
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3 Description of Equipment Under Test

Issued: 1/10/2018

Equipment Under Test

Manufacturer Lexmark International, Inc.
Model Number LEX-M07-001

Serial Number Test Sample 3

Receive Date 10/9/2017

Test Start Date 10/9/2017

Test End Date 11/29/2017

Device Received Condition Good

Test Sample Type Production

Frequency Band

U-NII-1, 5150 — 5250MHz
U-NII-2A, 5250 — 5350MHz
U-NII-2C, 5470 — 5725MHz
U-NII-3, 5725 — 5850MHz

Mode(s) of Operation

802.11a, n(HT20), n(HT40), ac (VHT80)

Modulation Type

OFDM

Duty Cycle

100%

Transmission Control

Test Commands

Maximum Antenna Gain

Chain A:3.3dBi Chain B: 2.6dBi

Antenna Type (15.203)

PCB Antenna

Operating Voltage

5V via USB

Description of Equipment Under Test

Energy.

The LEX-MO07-001 is a 2.4GHz/5GHz dual band Wi-Fi module supporting 802.11b/g/a/n/ac standards.
WiFi function supports 2x2 MU-MIMO. Module hardware also supports Bluetooth 4.2/Bluetooth Low
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3.1 Test Channels:

The following test channels were used during the evaluation:

Issued: 1/10/2018

TX Mode Band TX Channels TX Frequencies (MHz)
802.11a U-NII-1 36, 44, 48 5180, 5220, 5240
U-NII-2A 52, 60, 64 5260, 5300, 5320
U-NII-2C 100, 116, 140 5500, 5580, 5700
U-NII-3 149, 157, 165 5745, 5785, 5825
802.11n (HT20) U-NII-1 36, 44,48 5180, 5220, 5240
U-NII-2A 52, 60, 64 5260, 5300, 5320
U-NII-2C 100, 116, 140 5500, 5580, 5700
U-NII-3 149, 157, 165 5745, 5785, 5825
802.11n (HT40) U-NII-1 38, 46 5190, 5230
U-NII-2A 54, 62 5270, 5310
U-NII-2C 102, 110, 134 5510, 5550, 5670
U-NII-3 151, 159 5755, 5795
802.11ac (VHT80) U-NII-1 42 5210
U-NII-2A 58 5290
U-NII-2C 106, 138 5530, 5690
U-NII-3 155 5775
3.2 U-NIl Bands / Channels:
Qe““" & & e &
a';‘ 802.11a h‘w@ ?tf‘“ 802:1a u‘;@b;:‘fi«ﬁ” 802.41a &
802 11al:.|:1rDD e EW—:T’ H E % i i i
80 MHz BW . " :- : . -5 i : 1
aommm[ e iw I i
20 MHz BW-

‘ . i |
i : % \%o S
Existing 802 11a/n ' - i
New Channels i : ] | :
X TDWR Channel : [ i TDWR
Restriction U-NII-1 ! U-HIl-2A P e | =" ! U-NII-3 !
- »e > e - - b4 >
Ly e p ) %

% 3, J‘fo;)o ‘g, % % 0.90
% A s % %, S, %
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4  System setup including cable interconnection deta ils, support equipment and
simplified block diagram

4.1 EUT Block Diagram:

AC/DC Adapter Laptop
AC Mains <——

USB

Wireless Print
Server, LEX-MO07-

001
4.2 Cables:
Cables
ID Description Length Shielding Ferrites Termination
(m)
1 USB Cable 2m Yes None Laptop
Computer
4.3 Support Equipment:
Support Equipment
Description Manufacturer Model Number Serial Number
Laptop HP ProBook 455 G4 5CD7212NG5
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5 Maximum Output Power

5.1 Limits
The FCC and ISED output power limits are shown below:
Operating Band
(MHz) 15.407 / RSS-247 Conducted Power Limit RSS-247 EIRP Limit

5150 - 5250 24dBm (NA for RSS-247) 23dBm or 10 + 10log (B)
5250 - 5350 24dBm or 11dBm + 10log(B) 30dBmor 17 + 10log (B)
5470-5725 24dBm or 11dBm + 10log(B) 30dBm or 17 + 10log (B)
5725 -5825 30dBm NA

B =26dB Emission Bandwidth for 15.407 and 99% Bandwidth for RSS-247

5.2 FCC Power Limits:

§ 15.407(1)(iv):

§ 15.407(2):

§ 15.407(3):

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over
the frequency band of operation shall not exceed 250 mW provided the maximum antenna
gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm +
10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the
maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W. In addition, the maximum power spectral density
shall not exceed 30 dBm in any 500-kHz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in this band
may employ transmitting antennas with directional gain greater than 6 dBi without any
corresponding reduction in transmitter conducted power. Fixed, point-to-point operations
exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple
collocated transmitters transmitting the same information. The operator of the U-NI|I
device, or if the equipment is professionally installed, the installer, is responsible for
ensuring that systems employing high gain directional antennas are used exclusively for
fixed, point-to-point operations.
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5.3 ISED Power Limits:

RSS-247 6.2.1 (5150 — 5250MHz):

For OEM devices installed in vehicles, the maximum e.i.r.p. shall not exceed 30 mW or 1.76 + 10 log10B,
dBm, whichever is less. Devices shall implement transmitter power control (TPC) in order to have the
capability to operate at least 3 dB below the maximum permitted e.i.r.p. of 30 mW.

For other devices, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log10B, dBm, whichever
power is less. B is the 99% emission bandwidth in megahertz. The e.i.r.p. spectral density shall not
exceed 10 dBm in any 1.0 MHz band.

RSS-247 6.2.2 (5250 — 5350MHZz):

For OEM devices installed in vehicles, the maximum e.i.r.p. shall not exceed 30 mW or 1.76 + 10 log10B,
dBm, whichever is less. Devices shall implement TPC in order to have the capability to operate at least 3
dB below the maximum permitted e.i.r.p. of 30 mW.

Devices, other than devices installed in vehicles, shall comply with the following:

a) The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm, whichever is
less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band;

b) The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW shall
implement TPC in order to have the capability to operate at least 6 dB below the maximum permitted
e.i.r.p.of 1 W.

RSS-247 6.2.3 (5470 — 5600MHz and 5650 — 5725MHz):

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm, whichever is
less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than

500 mW shall implement TPC in order
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5.4 Test Procedure:

ANSI C63.10:2013
KDB Publication No. 662911 D01 v02r01 (Multiple Transmitter Output)

The maximum output power was measured using a wideband power sensor connected to transmit chain
A and B.

5.5 Test Equipment Used:

Description Serial Numb er Manufacturer Model Cal. Date Cal. Due
Wideband Power 100155 Rohde&Schwarz NRP-z81 9/20/2017 9/20/2018
Sensor
20dB Attenuator None Pasternak SA6S5W-20 Verify at Verify at
Time of Time of
Use Use

5.6 Test Results:
The device was found to be compliant . The maximum output power from each transmit chain was less

than the limit for each transmit band. The array gain was applied to conducted measurements performed
on transmit chain A and B in order to calculate the maximum EIRP for comparison to the RSS-247 limits.

5.7 Test Conditions:

10/26/2017 —
Test Personnel: Bryan Taylor Test Date: 11/20/2017
Supervising/Reviewing
Engineer:
(Where Applicable) NA Ambient Temperature: 22.7C
Input Voltage: DC Powered via USB Relative Humidity: 40.4%

Atmospheric Pressure: 987.3mbar
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5.8 Test Data (802.11a):

Chain A+B 802.11a Maximum Conducted Output Power and EIRP

Total Single EIRP (Using 15.407 RSS-247

Chain A | Chain B| Conducted Antenna Array Gain) | Conducted |RSS-247 EIRP 15.407 Margin

Ch. No. | Freq (MHz) | (dBm) | (dBm) [Power (dBm)| Gain (dBi) (dBm) Limit (dBm) | Limit (dBm) | Margin (dB) | (dBm)
36 5180 11.82 | 12.69 15.29 3.30 21.60 24.00 22.26 8.71 0.66
44 5220 11.84 | 12.72 15.31 3.30 21.62 24.00 22.25 8.69 0.62
48 5240 12.03 | 12.71 15.39 3.30 21.70 24.00 22.23 8.61 0.53
52 5260 12.03 12.7 15.39 3.30 21.70 23.95 29.23 8.56 7.53
60 5300 12.01 | 12.69 15.37 3.30 21.68 23.95 29.23 8.58 7.55
64 5320 1199 | 12.64 15.34 3.30 21.65 23.95 29.25 8.61 7.60
100 5500 11.04 | 11.65 14.37 3.30 20.68 23.95 29.25 9.58 8.57
116 5580 11.06 | 11.63 14.36 3.30 20.67 23.91 29.25 9.54 8.57
140 5700 10.33 | 10.96 13.67 3.30 19.98 23.96 29.23 10.29 9.25
149 5745 9.91 10.43 13.19 3.30 19.50 30.00 NA 16.81 NA
157 5785 9.82 10.31 13.08 3.30 19.39 30.00 NA 16.92 NA
165 5825 9.72 10.28 13.02 3.30 19.33 30.00 NA 16.98 NA

Note 1: The total conducted power was found by converting each of the power measurements from chain
A and chain B to linear quantities, summing the emissions, then converting back to dBm.

Note 2: The worst case array gain was calculated per KDB662911D01v02r01 for completely correlated
signals. Array gain = Gant+10log(Nant) dBi

Note 3: The EIRP was calculated by adding the total conducted power (in dBm) to the worst case
calculated array gain (in dBi).
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5.9 Test Data (802.11n, HT20):

Chain A+B 802.11n(HT20) Maximum Conducted Output Power and EIRP
Total EIRP (Using| 15.407

Conducted| Single Array |Conducted| RSS-247 15.407 RSS-247

Freq Chain A Chain B Power Antenna Gain) Limit EIRP Limit [ Margin Margin

Ch. No. (MHz) (dBm) (dBm) (dBm) | Gain (dBi) (dBm) (dBm) (dBm) (dB) (dBm)
36 5180 11.43 12.62 15.08 3.30 21.39 24.00 22.47 8.92 1.09
44 5220 11.82 12.71 15.30 3.30 2161 24.00 22.47 8.70 0.86
48 5240 11.82 12.71 15.30 3.30 2161 24.00 22.47 8.70 0.86
52 5260 11.79 12.69 15.27 3.30 21.58 24.05 29.47 8.78 7.89
60 5300 11.87 12.74 15.34 3.30 21.65 24.01 29.47 8.68 7.83
64 5320 12.04 12.73 15.41 3.30 21.72 24.03 29.47 8.62 7.75
100 5500 11.43 11.79 14.62 3.30 20.93 24.05 29.47 9.43 8.54
116 5580 11.51 11.86 14.70 3.30 21.01 2401 29.49 9.32 8.48
140 5700 10.55 11.19 13.89 3.30 20.20 24.07 29.49 10.17 9.28
149 5745 9.98 10.77 13.40 3.30 19.71 30.00 NA 16.60 NS
157 5785 9.78 10.72 13.29 3.30 19.60 30.00 NA 16.71 NA
165 5825 10.05 10.03 13.05 3.30 19.36 30.00 NA 16.95 NA

Note 1: The total conducted power was found by converting each of the power measurements from chain
A and chain B to linear quantities, summing the emissions, then converting back to dBm.

Note 2: The worst case array gain was calculated per KDB662911D01v02r01 for completely correlated
signals. Array gain = Gant+10log(Nant) dBi

Note 3: The EIRP was calculated by adding the total conducted power (in dBm) to the worst case
calculated array gain (in dBi).
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5.10 Test Data (802.11n, HT40):

Chain A+B 802.11n(HT40) Maximum Conducted Output Power
Total Single EIRP (Using 15.407 RSS-247
Chain A | Chain B| Conducted Antenna | Array Gain) | Conducted |RSS-247 EIRP| 15.407 Margin
Ch. No. | Freq (MHz) [ (dBm) | (dBm) [Power (dBm)| Gain (dBi) (dBm) Limit (dBm) | Limit (dBm) | Margin (dB) | (dBm)
38 5190 1146 | 12.26 14.89 3.30 21.20 24.00 23.00 9.11 1.80
46 5230 11.56 | 12.54 15.09 3.30 21.40 24.00 23.00 8.91 1.60
54 5270 11.7 16.45 17.70 3.30 24.02 24.00 30.00 6.30 5.98
62 5310 11.83 | 12.39 15.13 3.30 21.44 27.12 30.00 11.99 8.56
102 5510 10.95 11.43 14.21 3.30 20.52 27.18 30.00 12.97 9.48
110 5550 11 11.45 14.24 3.30 20.55 27.10 30.00 12.86 9.45
134 5670 10.33 10.71 13.53 3.30 19.84 27.15 30.00 13.62 10.16
151 5755 9.94 10.45 13.21 3.30 19.52 27.13 NA 13.92 NA
159 5795 10.06 10.6 13.35 3.30 19.66 27.19 NA 13.84 NA

Note 1: The total conducted power was found by converting each of the power measurements from chain
A and chain B to linear quantities, summing the emissions, then converting back to dBm.

Note 2: The worst case array gain was calculated per KDB662911D01v02r01 for completely correlated
signals. Array gain = Gant+10log(Nant) dBi

Note 3: The EIRP was calculated by adding the total conducted power (in dBm) to the worst case
calculated array gain (in dBi).
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5.11 Test Data (802.11ac, VHT80):
Chain A+B 802.11ac(VHT80) Maximum Conducted Output Power
Total Single EIRP (Using 15.407 RSS-247
Chain A | Chain B | Conducted Antenna | Array Gain) | Conducted |RSS-247 EIRP| 15.407 Margin
Ch. No. | Freq (MHz) | (dBm) | (dBm) [Power (dBm)| Gain (dBi) (dBm) Limit (dBm) | Limit (dBm) | Margin (dB) | (dBm)
42 5210 11.17 | 1261 14.96 3.30 21.27 24.00 23.00 9.04 1.73
58 5290 11.34 12.36 14.89 3.30 21.20 24.00 23.00 9.11 1.80
106 5530 12.13 12.74 15.46 3.30 21.77 24.00 30.00 8.54 8.23
138 5690 10.23 10.61 13.43 3.30 19.74 30.17 30.00 16.73 10.26
155 5775 9.33 9.83 12.60 3.30 18.91 30.14 NA 17.54 NA

Note 1: The total conducted power was found by converting each of the power measurements from chain
A and chain B to linear quantities, summing the emissions, then converting back to dBm.

Note 2: The worst case array gain was calculated per KDB662911D01v02r01 for completely correlated
signals. Array gain = Gant+10log(Nant) dBi

Note 3: The EIRP was calculated by adding the total conducted power (in dBm) to the worst case
calculated array gain (in dBi).
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6 Occupied Bandwidth

6.1 Limits

§ 15.407(e), RSS-247 (6.2.4):
Within the 5725 — 5850GHz band, the minimum 6dB bandwidth of U-NII devices shall be at least 500kHz

6.2 Test Procedure:

Issued: 1/10/2018

ANSI C63.10: 2013 was used to measure the 26dB emission bandwidth, the 99% occupied bandwidth,
and the 6dB bandwidth.

6.3 Test Equipment Used:

Description Serial Number Manufacturer Model Cal. Date Cal. Due
EMI Test 10887490.26 Rohde & ESI26 9/20/2017 9/20/2018
Receiver Schwarz

6dB Attenuator None Pasternak SAB6S5W-6 Verify at Verify at
Time of Time of
Use Use

6.4 Test Results:

The device was found to be compliant . All occupied bandwidth measurements were greater than 500kHz
in the 5725 — 5850GHz band.

6.5 Test Conditions

10/26/2017 —
Test Personnel: Bryan Taylor Test Date: 11/20/2017
Supervising/Reviewing
Engineer:
(Where Applicable) NA Ambient Temperature: 22.7C
Input Voltage: 5VDC via USB Relative Humidity: 40.4%
Atmospheric Pressure: 987.3mbar
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6.6 Test Data (802.11a):

Issued: 1/10/2018

802.11a Bandwidth Measurements

Chain A Chain B Chain A Chain B
26dBBW | 26dB BW 99% BW 99% BW Chain A6dB | Chain B 6dB
Ch. No. | Freq (MHz) (MHz) (MHz) (MHz) (MHz) BW (MHz) BW (MHz)
36 5180 20.5 19.72 16.83 16.71 NA NA
44 5220 19.65 19.72 16.77 16.77 NA NA
48 5240 19.77 19.77 16.71 16.77 NA NA
52 5260 19.72 19.77 16.71 16.77 NA NA
60 5300 19.83 19.72 16.71 16.71 NA NA
64 5320 19.77 19.72 16.77 16.71 NA NA
100 5500 19.72 19.72 16.77 16.77 NA NA
116 5580 19.77 19.54 16.77 16.65 NA NA
140 5700 19.77 19.77 16.71 16.71 NA NA
149 5745 19.65 19.67 16.71 16.71 16.71 16.71
157 5785 19.72 19.72 16.71 16.71 16.71 16.71
165 5825 19.77 19.71 16.71 16.71 16.71 16.59
6.7 Test Data (802.11n, HT20):
802.11n(HT20) Bandwidth Measurements
Chain A Chain B Chain A Chain B Chain A Chain B
26dB BW 26dB BW 99% BW 99% BW 6dB BW 6dB BW
Ch. No. Freq (MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
36 5180 20.2 20.02 17.67 17.73 NA NA
44 5220 20.2 20.02 17.67 17.73 NA NA
48 5240 20.2 20.02 17.67 17.73 NA NA
52 5260 20.2 20.02 17.67 17.73 NA NA
60 5300 20.2 20.02 17.67 17.67 NA NA
64 5320 20.2 20.08 17.67 17.73 NA NA
100 5500 20.2 20.02 17.67 17.73 NA NA
116 5580 20.26 20.02 17.73 17.73 NA NA
140 5700 20.26 20.08 17.73 17.73 NA NA
149 5745 20.26 20.14 17.67 17.73 17.79 17.85
157 5785 20.26 20.08 17.73 17.73 17.91 17.79
165 5825 20.2 20.14 17.73 17.73 17.79 17.79
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6.8 Test Data (802.11n, HT40):

802.11n (HT40) Bandwidth Measurements
Chain A Chain B Chain A Chain B
26dBBW | 26dB BW 99% BW 99% BW Chain A6dB | Chain B 6dB
Ch. No. | Freq (MHz) (MHz) (MHz) (MHz) (MHz) BW (MHz) BW (MHz)
38 5190 41 41.12 36.43 36.43 NA NA
46 5230 40.88 41.24 36.43 36.43 NA NA
54 5270 40.76 40.88 36.43 36.43 NA NA
62 5310 40.88 41.48 36.43 36.31 NA NA
102 5510 41.48 41.48 36.43 36.43 NA NA
110 5550 41.12 40.76 36.43 36.43 NA NA
134 5670 41.24 41.48 36.31 36.43 NA NA
151 5755 41.48 41 36.43 36.31 36.67 36.67
159 5795 41.6 41.24 36.43 36.31 36.67 36.67
6.9 Test Data (802.11ac, VHT80):
802.11ac (VHT80) Bandwidth Measurements
Chain A Chain B Chain A Chain B
26dBBW | 26dB BW 99% BW 99% BW Chain A6dB | Chain B 6dB
Ch. No. | Freq (MHz) (MHz) (MHz) (MHz) (MHz) BW (MHz) BW (MHz)

42 5210 82.56 82.08 76.32 76.56 NA NA
58 5290 82.56 82.08 76.32 76.56 NA NA
106 5530 82.56 82.08 76.32 76.56 NA NA
138 5690 82.56 82.08 76.32 76.56 NA NA
155 5775 82.56 82.08 76.32 76.56 76.80 76.80

EMC Report for Lexmark International, Inc. on the Wireless Print Server

Page 16 of 233



Intertek

Report Number: 103264009LEX-002 |

6.10 Bandwidth Plots (802.11a):

Issued: 1/10/2018

Note that the date/time on the instrument plots is incorrect. Testing was not performed in 1997.

Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
@Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW  20.50100200 Mz SW 5 s Uni t dBrr
20

6.3 dB Offse Ya1|[T1] 2.85 dBn

5.17792585 GHz

10 nd 26,00 dB

1 B 20. 50100200 MHz

0 Ak aatirn PRIV W APNAY N -23.21 dBn

\\/w 5.16974950 GHz

VT2 [T1] -23. 66 dBn

-10 519025050 G
1MA

1MAX ]/
- 20| -1

- 30|

F
!

- 40
-50
- 60
-70
- 80
Center 5.18 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 02:23:14
Marker 1 [ T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 2.85 dBm VBW 1 Mz
20 dBm 5.17792585 GHz SWr 5 ns Uni t dBr
20
6.3 dB O fse vq [T1] 2.85 dBn
5.17792585 GHz
10 oP 16. 83366733 M
1 VTl [T1] -5.83 dBn|
o o, AA/\N'\/‘/\M MWanAVwM 5.17155311 GHz
T, \\/. vtz [T1)02 -4.84 dBn
5.18838677 GHz
- 10
1MA

1MAX I/
- 20|

-30

- 40|

- 50|

- 60

- 70|

- 80l

Center 5.18 Gz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 02:23:56
| 80211a | ch3 | ChanA | 26dBBW | 20.5MHz | 99%BW | 16.83MHz |
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Marker 1 [T1 ndB] RBW 200 kHz  RF Att 30 dB
@Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW 19.65931864 Miz swr 5 ns Uni t dBr
20
6.3 dB O fse Yi1|[T1] 1. 74 dBn
5.22411824 GHz
10 nd 7600 dB
1 B 19. 65931864 Mz
0 Ant A ol A YT 1 T -24. 01 dBn
v wwt,!"ww L 5.21017034 GHz
VT2 [T1] -23. 63 dBn|
- 10 5. 72982966 Gz
ivi Ev 1MA
20 b \

L/ \
] M,

- 50|

- 60|
-70
- 80
Center 5.22 Gz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 02:33:52
Marker 1 [T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 1.74 dBm VBW 1 Mz
20 dBm 5.22411824 Gz SWr 5 ns uni t dBnr
20
6.3 dB Off se Yi|[T1] 1. 74 dBn
5.22411824 GHz
10 OP 16. 77354709 VHz
1 VT1 [T1] -§.28 dBn|

g

Ak 5.21161323

AN [N A b4
° 'y{u ot I MW WW [T1]y2 -5.95 dBn

5.22838677

g

-10

1VIEV 1MA

-20 /] It

- 40 " I'/ h\/\I\MANAV

-50
- 60
-70
-80
Center 5.22 G 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 02: 32: 16
| 80211a | Ch44 | ChanA | 26dBBW | 19.65MHz | 99%BW | 16.77MHz |
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Marker 1 [T1 ndB] RBW 200 kHz RE Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW 19.77955912 Mz swr 5 ns Uni t dBr
20,
6.3 dB O fse vq [T1] 1. 74 dBn|
5.24411824 GHz
10 nd 7600 dB
1 B 19. 77955912 Mz
0 PPN S . T ol Thl Tl -24.18 dBn
v W\\,”’W 5.23011022 Gz
VT2 [T1] -24. 43 dBn|
- 10 5. 74988978 Gz
1VI EV /
-30
-4oji , / \\'\MAN’V\\‘A_/
YA
- 50
-60
- 70
- 80!
Center 5.24 Gz 3 MHz/ Span 30 MHz
Dat e: 1.JAN 1997 05:07: 23
Marker 1 [T1] RBW 200 kHz RE Att 30 dB
Ref Lvl 1.74 dBm  VBW 1 Mz
20 dBm 5.24411824 GHz SwWr 5 s Uni t dBr
20
6.3 dB Offse Yi|[T1] 1. 74 dBn|
5.24411824 GHz
10 Pl 16. 71342685 M2
1 VT1 [T1] -5.59 dBn|
o M AN W WX fon|5. 23161323 GHz
T v W\\K”W % [ T2 _5.05 dBn|
5.24832665 GHz
-10
1VvI EV /

-20 /
30

e

Issued: 1/10/2018

1MA

1MA

-50
- 60
-70
-80
Center 5.24 Gz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05:08: 18
| 80211a | Ch48 | ChanA | 26dBBW | 19.77MHz | 99%BW | 16.71MHz |
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Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
@Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW  19.71943888 Mz SWr 5 ms Uni t dBrr
20
6.3 dB O fse Yi1|[T1] 1. 72 dBn
5.25792585 GHz
10 nd 7600 dB
1 B 19. 71943888 Mz
0 Ap V/WAV.M_AX... Y N4 W -24. 41 dBn
W‘"\/’" 5.25017034 GHz
/ VT2 [Tlx -23. 64 dBn|
- 10 / 5. 76988978 Gz
VI EW 1M
-2 \,

L/ i
/ M

- 50
- 60
-70
- 80
Center 5.26 Gz 3 MHz/ Span 30 MHz
Dat e: 1. JAN 1997 05:11:48
Marker 1 [ T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 1.72 dBm VBW 1 Mz
20 dBm 5.25792585 GHz SwWr 5 ns Uni t dBr
20
6.3 dB Offse Yi|[T1] 1. 72 dBn
5.25792585 GHz
10 oP 16. 71342685 NFz
1 VT1 [T1] -§.16 dBn|
0 A VfWr\V" «_,L. 4 o | Ao 5. 25161323 GHz
T, w\'\/" ? [ T2 -5.15 dBn|
5.26832665 GHz
10
ivi Ev / 1MA
-20 \4
- 40 I . ”J/ \'\AW‘&W‘.
-50
- 60
-70
- 80l
Center 5.26 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 05:10: 48
| 80211a | ¢Ch52 | ChanA | 26dBBW | 19.72MHz | 99%BW | 16.71MHz |
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Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
19.8 dBm BW 19.83967936 Mz SWr 5 ns Uni t dBr
19.8
6.1 dB O fse Yi1|[T1] 1.85 dBnf
5.30417836 GHz
10 ndE 26,00 dB
1 B 19. 83967936 Mz
0 A A_A A\ X v i -24. 34 dB
e - S
W\‘\/w 5.29011022 GHz
VT2 [T1] -24. 45 dBn|
-10 530994990 G
1MAX
- 20
? \T<
- 30 \h
-40'\*'\‘,-\; o~ A/ W
- 50
- 60
-70
80. 2|
Center 5.3 Gz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05:17: 06
Marker 1 [ T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 1.85 dBm VBW 1 Mz
19.8 dBm 5.30417836 GHz SwWr 5 ns Uni t dBr
19.8
6.1 dB Offse Yi|[T1] 1. 85 dBnl
5.30417836 GHz
10 OFE 16. 71342685 Mz
1 VTl [T1) -§5.35 dBn|
0 P A A PAV . X 5. 29161323 GHz
T ™M Y3 [ 112 -4.94 den)
5.30832665 GHz
- 10
ivi Ev
-20

30

_40'\-'\.\; ,«AA/‘/

Issued: 1/10/2018

1MA

1MA

-50
-60
-70
80. 2|
Center 5.3 Gz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05:18:18
| 80211a | ¢Cch60 | ChanA | 26dBBW | 19.83MHz | 99%BW | 16.71MHz |
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Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
19.8 dBm BW 19.77955912 Mz SWr 5 ns Uni t dBr
19.8
6.1 dB O fse vq [T1] 1. 92 dBn
5.31792585 GHz
10 ndE 26,00 dB
1 B 19. 77955912 Mz
0 AL . A A VT il -24. 35 dB
\ AV v AEAV WY o L e
ww\\/v{w 5.31011022 GHz
VT2 [T1] -23.91 dBn|
-10 532988078 Gk
ivi Ev 1MA
- 30 \
N T / Mo
LV v
- 50
- 60
-70
80. 2|
Center 5.32 Gz 3 MHz/ Span 30 MHz
Dat e: 1.JAN 1997 05:21:17
Marker 1 [ T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 1.92 dBm VBW 1 Mz
19.8 dBm 5.31792585 GHz SwWr 5 ns Uni t dBr
19.8
6.1 dB Offse Yi|[T1] 1. 92 dBn
5.31792585 GHz
10 OFE 16. 77354700 Mz
1 VT1 [T1] -5§5.30 dBn|
0 A, JNA X W A AA 5.31161323 GHz
T ww\\/,/w YA [ Tilr2 -5.97 dBn|
5.32838677 GHz
- 10
1MAX 1MA
-20 / \
-30 \’\/\
_ a0\ 0\ / W
WA
-50
- 60
-70
-80. 2
Center 5.32 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05: 20: 03
| 80211a | Ch64 | ChanA | 26dBBW | 19.77MHz | 99%BW | 16.77MHz |
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Marker 1 [T1 ndg] RBW 200 kHz RF Att 30 dB
Ref Luvl ndB 26.00 dB VBW 1 M
19.8 dBm BW 19.71943888 Miz SWr 5 s Uni t dBr
19.8
6.1 dB O fse vq [T1] 1. 02 dBn
5.49786573 GHz
10 ndE 26,00 dB
1 B 19. 71943888 Mz
o o ‘vwwxv s V11 [T -24 90 dB
A u”\\/w Y 5.49017034 GHz
VT2 [T1] -24.96 dBn|
-10 550088078 Gk
1MAX 1MA
- 20
? \KZ
- 30
- 40l A A / A,
AP
- 50
- 60
-70
80. 2|
Center 5.5 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05: 24: 20
Marker 1 [Ti] RBW 200 kHz RF Att 30 dB
Ref Luvl 1. 02 dBm VBW 1 M
19.8 dBm 5.49786573 GHz SwWr 5 ns Uni t dBm
19.8
6.1 dB Offse Yi|[T1] 1. 02 dBn
5.49786573 Gz
10 OFE 16. 77354700 Mz
1 VT1 [T1] -§.31 dBn|
0 .y . - 5.49161323 GHz
T, AR UV\\/W ) [ Tiky2 -6.67 dBn
5.50838677 GHz
- 10
ivi Ev 1MA
-30
40k A " r/ \LA'AA/\LL
AN
-50
- 60
-70
80. 2
Center 5.5 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05: 25:42
| 80211a | Ch100 | ChanA | 26dBBW | 19.72MHz | 99%BW | 16.77MHz |
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Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
19.8 dBm BW 19.77955912 Mz SWr 5 ns Uni t dBr
19.8
6.1 dB O fse vq [T1] Q.97 dBn
5.58411824 GHz
10 ndE 26,00 dB
L B 19. 77955912 Mz
o 4 - VWJX V11 [ 1 -258 42 dB
A M""\/"’\“’N/ P 5.57011022 GHz
VT2 [T1] -24.78 dBn|
-10 5. 58988078 Gk
1MAX 1MA
- 20
7 \t\z
- 30
_ A0 A A A/ \\AA,AN"\ N
VV\J\’/-’W v 4
- 50
- 60
-70
80. 2|
Center 5.58 Gz 3 MHz/ Span 30 MHz
Dat e: 1. JAN 1997 05:29: 13
Marker 1 [ T1] RBW 200 kHz RF Att 30 dB
Ref Lvl -40.56 dBm VBW 1 Mz
19.8 dBm 5. 56500000 GHz SwWr 5 ns Uni t dBr
19.8
6.1 dp Offse v1|[T1] -40.56 dBngry
5. 56500000 GHz
10 OFE 16. 77354700 Mz
VT1 [T1] -§.30 dBn|
0 A ‘\JV’\JA Vw\[n 5.57161323 GHiz
o A V\’“’"\/’"N Vo Ty -6.85 dBn|
5.58838677 GHz
- 10
1MAX 1MA
-30
-4 Ln A n/ \ Aﬁ"‘& A
MAVAYL A v WA
-50
- 60
-70
-80. 2
Center 5.58 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05: 28: 30
| 80211a | Ch116 | ChanA | 26dBBW | 19.77MHz | 99%BW | 16.77MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
19.8 dBm BW 19.77955912 Mz SWr 5 ns Uni t dBr
19.8
6.1 dB O fse vq [T1] Q.35 dBn
5.69786573 GHz
10 ndE 26,00 dB
1 B 19. 77955912 Mz
0 Y 4+ VT1 [T1] -25 97 dB
W\IWMM\WMJM 5 69011022 G
VT2 [T1] -25.28 dBn|
-10 570988978 Gk
ivi Ev 1MA
- 20
}K \C\z
- 30
- 40 ' / \m
TRV
- 50
- 60
-70
80. 2|
Center 5.7 Gz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05: 32: 24
Marker 1 [ T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 0.35 dBm VBW 1 Mz
19.8 dBm 5. 69786573 GHz SwWr 5 ns Uni t dBr
19.8
6.1 dB Offse Yi|[T1] 0.35 dBn
5.69786573 GHz
10 OFE 16. 71342685 Mz
1 VT1 [T1] -§.82 dBn|
o My . 5.69161323 GHz
T oS A \’\A\,\\/le\»/‘“"' W Pyl 5 _e.76 denl
5.70832665 GHz
- 10
ivi Ev 1MA
-20 / \
-30 / \
40 ¥
VW Sy
-50
- 60
-70
-80. 2
Center 5.7 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05: 33: 27
| 80211a | Ch140 | ChanA | 26dBBW | 19.77MHz | 99%BW | 16.71MHz |
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Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
@Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW 19. 65931864 Mz SWr 5 ms Uni t dBrr
20

6.3 dB O fse Yi1|[T1] -0. 08 dBnf
5.74292585 GHz
10 nd 7600 dB
B 19. 65931864 Mz
o v VTl [T1] - 26. 06 dBnj
WMMW 5.73517034 G
VT:/\[,J'::L\]\ -26. 32 dBn|
- 10 j 5. 75482966 Gz

VI EW

- 20|

-30

-40

- 50|

Issued: 1/10/2018

1MA

- 60
-70
- 80
Center 5.745 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05: 37: 13
Marker 1 [Ti] RBW 200 kHz RF Att 30 dB
Ref Luvl -0.08 dBm VBW 1 M
20 dBm 5.74292585 GHz SwWr 5 ns Uni t dBm
20
6.3 dB Offse Yi|[T1] -0.08 dBn
5.74292585 GHz
10 oP 16. 71342685 NFz
VT1 [T1] -7.94 dBn|
o v 5.73661323 Gz
oS “"A‘W -8.94 dBn|
T 2
5.75332665 GHz
-10
ivi Ev J 1MA
-20 J |
/ \\
- 40| "
A iy
-50
- 60
-70
-80
Center 5.745 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05: 36:43
| 80211a | Ch149 | ChanA | 26dBBW | 19.65MHz | 99%BW | 16.71MHz |
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Marker 1 [T1 ndg] RBW 200 kHz RF Att 30 dB
Ref Luvl ndB 26.00 dB VBW 1 M
20 dBm BW 19.71943888 Miz SWr 5 s Uni t dBr
20
6.3 dB O fse vq [T1] Q.06 dBn
5.78292585 GHz
10 nd 7600 dB
N B 19. 71943888 Mz
o y VT1 [T1] -25. 60 dBn|
WVMMW‘\’W 5.77517034 GHz
VT2 [T1] -26.23 dBn|
- 10 579488978 Gz
1MAX 1vA
-20
7 Y
-30
N ‘V\,V“"‘W
-50
- 60
-70
-80

Center 5.785 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05:39: 17
Marker 1 [Ti] RBW 200 kHz RF Att 30 dB
Ref Luvl 0.06 dBm VBW 1 M
20 dBm 5.78292585 GHz SwWr 5 ns Uni t dBm
20
6.3 dB Offse Yi|[T1] 0. 06 dBn
5.78292585 GHz
10 oP 16. 71342685 NFz
1 VT1 [T1] -7.14 dBn|
o y 5.77661323 Gz
T WWV“"WM.\/«WMW’I\JW 5 -6.91 dbn|
5.79332665 GHz
-10
VI Ew v
-20
-30 / \
g NPy
-50
-60
-70
- 80l
Center 5.785 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05:40: 01
| 80211a | Chi157 | ChanA | 26dBBW | 19.72MHz | 99%BW | 16.71MHz |
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Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
@Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW 19. 77955912 MHz SwWr 5 nms Uni t dBrr
20,

6.3 dB O fse Yi1|[T1] Q. 09 dBn
5.82911824 GHz
10 nd 26,00 dB
, B 19. 77955912 Mz
o y YT1 [T1] -26.47 dBnj

g

W\J\/\""/"’W\\WW"L’\M 5.81511022
VT2 [T1] -26. 00 dBn|

5. 83488978
1MAX 1MA

- 10|

g

- 20|

L F X
el \,

VV\A,MJ"“ WV WA p ]
- 50
- 60)
- 70
- 80l
Center 5.825 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05: 42: 39
Marker 1 [T1] RBW 200 kHz RF Att 30 dB
Ref Lvl -42.95 dBm VBW 1 MHz
20 dBm 5. 81000000 GHz SWr 5 ms Uni t dBm
20,
6.3 dB Off se Yi|[T1] -42.95 dBn
5. 81000000 GHz
10 oFl 16. 71342685 NHz
VT1 [T1] -7.57 dBn|
o oo 7 5.81661323 GHz
T MV\,\/W gap 2 -6.92 dBnf
5. 83332665 GHz
- 10
1MAX \ 1MvA
- 20

S/ \
/

WA g™ SNA
-50
- 60
-70
-80
Center 5.825 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 05:42: 07
| 80211a | Ch165 | ChanA | 26dBBW | 19.77MHz | 99%BW | 16.71MHz |
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Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW  19.71943888 Mz SWI 5 ns Uni t dBr
20
6.3 dp O fse v1|[T1] 2.53 dBrgry
5.17792585 GHz
10 nd 26,00 dB
1 BW 19. 71943888 Mz
0 At s P tmn | et L T TA LA -23.84 dBn|
N 7 A
5.17017034 GHz
VT2 [T1] -23. 61 dBn|
-10 5. 18988978 Gz
1viI Ev 1MVA
) /U V\Z
B \\M«
- 40 w{;"ﬁ!\ "u/ M\ﬁ
- 50|
- 60
- 70|
- 80!
Center 5.18 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 06: 33: 27
Marker 1 [T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 2.53 dBm VBW 1 Mz
20 dBm 5.17792585 GHz swr 5 ns Uni t dB
20
6.3 dp O fse vi|[T1] 2.53 dBn oy
5.17792585 GHz
10 oPl 16. 71342685 M
1 VT1 [T1] -5.12 dBn|
o AU a A 4.%..:\.. ol M, p g AA 517161323 GHz
gt AN T e o
T T2 [T1] -4.37 dBn
5.18832665 GHz
-10
1VvlI Ev k 1MVA
-20
il )
-50
- 60|
-70
-80
Center 5.18 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 06: 34: 32
| 80211a | Ch3 | ChanB | 26dBBW | 19.72MHz | 99%BW | 16.71MHz |
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Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW  19.71943888 Mz SwWr 5 ns Uni t dBr
20
6.3 dp O fse v1|[T1] 2.72 dergry
5.21792585 GHz
10 nd 26,00 dB
1 BW 19. 71943888 Mz
o IR IR YN N A TA AR -23. 36 dBn|
%) 'j"' AN LTy
5.21017034 GHz
VT2 [T1] -23.23 dBn|
-10 5. 22988978 Gz
1vi Ev 1MVA
-20 / \%\
- 30] \%
- 50|
- 60|
- 70|
- 80!
Center 5.22 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 06: 42: 48
Marker 1 [T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 2.72 dBm  VBW 1 Mz
20 dBm 5.21792585 GHz SWr 5 ns Uni t dBr
20,
6.3 dp O fse vi|[T1] 2.72 dBrgry
5.21792585 GHz
10 OPl 16. 77354709 NHz
1 VT1 [T1] -§5.13 dBnf
o VN A oo | Api g oA |5. 21161323 Gre
T T2 [T -4.86 dBn
5.22838677 GHz
- 10|
1VvI Ev \ 1MVA
-20 /
ol i,
- 50]
- 60|
- 70
-80
Center 5.22 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 06: 39: 05
| 80211a | Ch44 | ChainB | 26dBBW | 19.72MHz | 99%BW | 16.77MHz |
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Marker 1 [T1 ndB] RBW 200 kHz  RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW 19. 77955912 MHz SwWr 5 ns Uni t dBmr
20
6.3 dp O fse v1|[T1] 2.63 dBrgry
5.23792585 GHz
10 nd 26,00 dB
1 BW, 19. 77955912 Mz
o s V.o potsp e N\ T TR AT -23.52 dBn|
W 5.23011022 GHz
VT2 [T1] -22.88 dBn|
-10 5. 24988978 Gz
1viI Ev 1MVA
=20 |/ 2
,40'\'\,,4\/\:\
- 50|
- 60|
- 70|
- 80!
Center 5.24 Gz MHz/ Span 30 MHz
Dat e: 1. JAN 1997 06: 45: 53
Marker 1 [Ti] RBW 200 kHz  RF Att 30 dB
Ref Lvl 2.63 dBm  VBW 1 Mz
20 dBm 5.23792585 GHz SwWr 5 s Uni t dBm
20,
6.3 dp O fse vi|[T1] 2.63 dBngr
5.23792585 GHz
10 OPl 16. 77354709 NHz
1 VT1 [T1] -4.72 dBn|
o A, NV petsn o Ny pr /N |5. 23161323 Gz
T W VT2 [ T2 -5.05 dBn|
5.24838677 GHz
- 10|
1VvlI Ev 1MVA
- 20|
_400/\_,2\1\/"\
- 50]
- 60|
- 70
- 80l
Center 5.24 GHz MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 06:46: 16
| 80211a | Ch48 | ChanB | 26dBBW | 19.77MHz | 99%BW | 16.77MHz |
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Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF ALt 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW 19. 77955912 MHz SwWr 5 ns Uni t dBmr
20
6.3 dp O fse v1|[T1] 2.69 dBrgy
5.26417836 GHz
10 nd 26,00 dB
1 BW 19. 77955912 Mz
o A A dAAATN L |t S\ BT TR LA -23. 25 dBn|
5. 25017034 GHz
VT2 [T1] -23. 66 dBn|
-10 5.26994990 Gz
1viI Ev / 1MVA
) 7 \<
- 30] \J\A
.4OMJ\WAI\M M/
- 50|
- 60|
- 70|
- 80!
Center 5.26 Gz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 06: 49: 09
Marker 1 [Ti] RBW 200 kHz RF Att 30 dB
Ref Lvl 2.69 dBm  VBW 1 Mz
20 dBm 5.26417836 GHz SwWr 5 s Uni t dBm
20,
6.3 dp O fse vi|[T1] 2.69 dBn oy
5.26417836 GHz
10 OPl 16. 77354709 NHz
1 VT [T1] -4.79 dBn|
g Ara | aaAAAINA | i K'\, LA |5. 25161323 GHz
T VT2 (T2 -5.07 dBn
5. 26838677 GHz
- 10|
1VvlI Ev 1MVA
- 20|
ol A A/
- 50]
- 60|
- 70
- 80l
Center 5.26 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 06:48: 14
| 80211a | ¢Ch52 | ChanB | 26dBBW | 19.77MHz | 99%BW | 16.77MHz |

EMC Report for Lexmark International, Inc. on the Wireless Print Server

Page 32 of 233



Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW  19.71943888 Mz SwWr 5 ns Uni t dBr
20
6.3 dp O fse v1|[T1] 2.67 dBrgny
5.30411824 GHz
10 nd 26,00 dB
1 BW 19. 71943888 Mz
a LIV VP VLW (VA W - -23.38 dBn|
A\ 5.29017034 GHz
VT2 [T1] -23. 02 dBn|
-10 5.30088978 Gz
1viI Ev / 1MVA
) f Tv\
-30 \/\A
L
- 50|
- 60
- 70|
- 80!
Center 5.3 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 06:51: 18
Marker 1 [T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 2.67 dBm  VBW 1 Mz
20 dBm 5.30411824 GHz SWr 5 ns Uni t dBr
20
6.3 dp O fse vi|[T1] 2.67 dBng
5.30411824 GHz
10 oPl 16. 71342685 M
1 VTl [T1] -4.50 dBn|
o At ao A p | narrte Tn . At |5 20161323 G
T iy I Z 2
T2 [T1] -4.16 dBn
5.30832665 GHz
-10
1VvlI Ev 1MVA
-20
.40”""\U
-50
- 60|
-70
-80
Center 5.3 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 06:51: 43
| 80211a | ¢Ch60 | ChanB | 26dBBW | 19.72MHz | 99%BW | 16.71MHz |
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Report Number: 103264009LEX-002 |

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW  19.71943888 Mz SwWr 5 ns Uni t dBr
20
6.3 dB O fse Y1|[T1] 2.62 dBn
5.31786573 GHz
10 nd 26,00 dB
1 BW 19. 71943888 Mz
9 Pt AWAAVAAXA_.. bl Ma S TR AR -23. 68 dBn
\'\‘/‘" 5.31017034 GHz
VT2 [T1] -23.12 dBn|
-10 5.32088978 Gz
1viI Ev 1MVA
-30 \\w
,4ON\VAAN\~AI'/
- 50|
- 60
- 70|
- 80!
Center 5.32 Gz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 06: 55: 20
Marker 1 [T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 2.62 dBm  VBW 1 Mz
20 dBm 5.31786573 GHz SWr 5 ns Uni t dBr
20
6.3 dp O fse vi|[T1] 2.62 dBngr
5.31786573 GHz
10 oPl 16. 71342685 M
1 VT1 [T1] -5.35 dBn|
g P Awmvmmxztv.. il Mgy panAA__|5.31161323 G
T VVW VT2 (TP -4.49 den
5.32832665 GHz
-10
1VvlI Ev 1MVA
-20
ey m‘/ VA
- a0l
-50
- 60|
-70
-80
Center 5.32 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 06:54: 42
| 80211a | Ch64 | ChanB | 26dBBW | 19.72MHz | 99%BW | 16.71MHz |
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Report Number: 103264009LEX-002 |

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
® Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW  19.71943888 Mz SwWr 5 ns Uni t dBr
20
6.1 dB O fse Y1|[T1] 1. 52 dBn
5.49786573 GHz
10 nd 26,00 dB
1 BW 19. 71943888 Mz
o AP . AT T LT -24.14 den
w\"\r/’/“" 5.49017034 GHz
/ VT2 [Tl\]\ -24. 38 dBn|
-10 5.50088978 Gz
1viI Ev 1MVA

-20

7
30

’40”‘”“{/‘ i A/

-50

-60
- 70|
- 80!
Center 5.5 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 06: 58: 34
Marker 1 [T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 1.52 dBm VBW 1 MHz
20 dBm 5.49786573 GHz SWr 5 ns uni t dBm
20
6.1 dp O fse vi|[T1] 1. 52 dBn|
5. 49786573 GHz
10 oP 16. 77354709 MHz
1 VT1 [T1] -5.71 dBn|
o AP A ,WJL At pi—|5. 49161323 GHz
T U\"\'/'N 2 [ Til2 -6.14 dBn|
5.50838677 GHz
-10

VI EV

-20 /
-30

1MA

- 50]
- 60|
- 70
- 80|
Center 5.5 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 06: 59: 21
| 80211a | Ch100 | ChainB | 26dBBW | 19.72MHz | 99%BW | 16.77MHz |
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Report Number: 103264009LEX-002 | Issued: 1/10/2018
Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
® Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW  19.53907816 Mz SwWr 5 ns Uni t dBr
20
6.1 dB O fse Y1|[T1] 1. 30 dBn
5.57792585 GHz
10 nd 26,00 dB
1 BW 19. 53907816 Mz
0 . v X _—— VT [T41 -24.53 dBn|
AMp "*"\\'ﬂ””w WA 5.57017034 GHz
/ VT2 [T1] -24.76 dBn|
-10 J/ 5.58970942 Gz
1viI Ev 1MVA
20 /

107 {
11 .

-50

- 60
- 70|
- 80!
Center 5.58 Gz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 07: 03: 37
Marker 1 [T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 1.30 dBm VBW 1 Mz
20 dBm 5.57792585 GHz SWr 5 ns Uni t dBr
20
6.1 dp O fse vi|[T1] 1.30 dBm oy
5. 57792585 GHz
10 oP 16. 65330661 Mz
1 VT1 [T1] -5.31 dBn|
o - v Iu - o 5- 57167335 Gz
ETAG Y IVt """\V/’““ . VR T -6.33 dBn|
5. 58832665 GHz
-10
1VvlI Ev j 1MVA
20 /

1/ \

- 50]
- 60|
- 70
- 80|
Center 5.58 Gz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 07:02: 58
| 80211a | Ch116 | ChanB | 26dBBW | 1954MHz | 99%BW | 16.65MHz |
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Report Number: 103264009LEX-002 |

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW  19.77955912 NHz SWI 5 ns Uni t dBr
20
6.1 dp Ofse v1|[T1] 0.80 dBrgry
5. 69786573 GHz
10 nd 26,00 dB
1 BW 19. 77955912 Mz
o \ MY A VTl [T1] -24.81 dBn|
RASWITAY UUW\'/N“W““”W\/ 5.69011022 GHz
VT2 [T1] -25. 09 dBn|
-10 5.70988978 Gz
1MAX 1MVA
20 /
? Rz
-30 \
»40%1”/ M\/
- 50|
- 60
- 70|
- 80!
Center 5.7 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 07:06: 31
Marker 1 [T1i] RBW 200 kHz RF Att 30 dB
Ref Lvl 0.80 dBm VBW 1 Mz
20 dBm 5. 69786573 GHz swr 5 ns Uni t dB
20
6.1 dp O fse vi|[T1] Q.80 dBn g
5.69786573 GHz
10 oPl 16. 71342685 M
1 VT1 [T1] -6.39 dBn|
o MX - 5.69161323 GHz
T A AN A V‘AA—\/VW W’W_ Y2 -6.02 dBnl
5.70832665 GHz
-10
1VvlI Ev 1MVA
-20
a0l «V'/ \\M
AV V|
-50
- 60|
-70
-80
Center 5.7 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 07:07: 09
| 80211a | Ch140 | ChanB | 26dBBW | 19.77MHz | 99%BW | 16.71MHz |
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Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW  19.65931864 MHz SWI 5 ns Uni t dBr
20
6.3 dp O fse v1|[T1] 0.53 dBrgry
5.74286573 GHz
10 nd 26,00 dB
. BW 19. 65931864 Mz
0 h 4 . VTl [T1] -25. 28 dBn|
WW\\M"’JM 5.73517034 GHz
VT2 [T1] -25. 09 dBn|
-10 5. 75482966 Gz
1viI Ev 1MVA
20 \
7 Y<
-30
- 40| L/ \RMM.W
VMMW"’ v
- 50|
- 60
- 70|
- 80!
Center 5.745 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 07:09: 56
Marker 1 [T1i] RBW 200 kHz RF Att 30 dB
Ref Lvl 0.53 dBm VBW 1 Mz
20 dBm 5. 74286573 GHz swr 5 ns Uni t dB
20
6.3 dp O fse vi|[T1] 0.53 dBnt o
5.74286573 GHz
10 oPl 16. 71342685 M
1 VT1 [T1] -7.41 dBn|
o h 4 ., 5. 73661323 GHz
T A M M"'JV‘W 2 -6.70 dBn
5. 75332665 GHz
-10
1VvlI Ev / \ 1MVA
-20 h
- 30| / \
- 40| ./ \‘MM.W
WK AW v
-50
- 60|
-70
- 80l
Center 5.745 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 07:09: 01
| 80211a | Ch149 | ChanB | 26dBBW | 19.67MHz | 99%BW | 16.71MHz |
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Report Number: 103264009LEX-002 | Issued: 1/10/2018
Marker 1 [T1 ndB] RBW 200 kHz RF At t 30 dB
® Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW  19.71943888 Mz swr 5 ns Uni t dBmr
20
6.3 dp O fse v1|[T1] 0.48 dBrgry
5. 78286573 GHz
10 nd 26.00 dB
1 BW 19. 71943888 Mz
o .4 o VTl [T1] -25.11 dBnj
WM\NMVM\\ T\ f 5.77517034 GHz
VT2 [T1] -25.78 dBn|
-10 5.79488978 Gz
1viI Ev 1MVA

_ sl A A.A/ \\'\/f’\'w,

Ak
-50
- 60
-70
- 80
Center 5.785 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 07:12: 16
Marker 1 [T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 0.48 dBm VBW 1 Mz
20 dBm 5. 78286573 GHz SWr 5 ns Uni t dBr
20
6.3 dp O fse vi|[T1] Q.48 dBn g
5.78286573 GHz
10 oPl 16. 71342685 M
1 VT1 [T1] -6.69 dBn|
o Mv a 5.77661323 GHz
TR AASA V\,k\ e Y 4 67 donl
5.79332665 GHz
-10
1V Ew VA
-20

J1/ \
i N,

PV
- 50]
- 60|
- 70
- 80|
Center 5.785 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 07:13: 47
| 80211a | Chi157 | ChanB | 26dBBW | 19.72MHz | 99%BW | 16.71MHz |
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Report Number: 103264009LEX-002 | Issued: 1/10/2018
Marker 1 [T1 ndB] RBW 200 kHz RF Att 30 dB
® Ref Lvl ndB 26.00 dB VBW 1 Mz
20 dBm BW  19.71943888 Mz SWI 5 ns Uni t dBr
20
6.3 dB O fse Y1|[T1] Q.58 dBn
5.82292585 GHz
10 nd 26,00 dB
1 BW 19. 71943888 Mz
o M_! A VTl [T1] - 25. 00 dBnf
U A W"w\ A 5.81517034 GHz
VT2 [T1] -25.16 dBn|
-10 5.83488978 Gz
1viI Ev 1MVA

20

J 1/ g

\VAV!
-50
- 60
-70
-80
Center 5.825 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 07: 18: 41
Marker 1 [T1] RBW 200 kHz RF Att 30 dB
Ref Lvl 0.58 dBm VBW 1 Mz
20 dBm 5.82292585 GHz SWr 5 ns Uni t dBr
20
6.3 dp O fse vi|[T1] Q.58 dBnt o
5.82292585 GHz
10 oPl 16. 71342685 M
1 VT1 [T1] -6.78 dBn|
o M! A 5.81661323 GHz
T A A A V'w_\ S g el 5 8. 35 denl
5. 83332665 GHz
-10
1V Ew VA

L/ \
el b,

e

- 50]

- 60|

- 70

- 80|

Center 5.825 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 07:18: 00
| 80211a | Ch165 | ChanB | 26dBBW | 19.71MHz | 99%BW | 16.71MHz |
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Report Number: 103264009LEX-002

Issued: 1/10/2018

Delta 2 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl 2.25 dB VBW 300 kHz
20 dBm 16. 71342685 Mz SW 7.5 ns Uni t dBr
20,
6.3 dp O fse v2|[T1] -12. 80 dBmpry
5.73661323 GHz
10 A2 T1] 25 dB
16. 71342685 Mz
o - Vi|[T1] -3.74 dBn
WW““X’\’\A,] 5.74286573 GHz
-10D1 -9 {74 dBm [M.W W/\\Z
1Vl EV ] \1 R 1VA
- 20|
-30 /Jf
- A// \h\w
- 50]
-60
-70]
- 80
Center 5.745 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 09: 06: 25
Delta 2 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl 2.39 dB VBW 300 kHz
20 dBm 16. 71342685 M-z SW 7.5 ns Uni t dBnr
20
6.3 dp O fse Y2 |[T1] -12.56 dBngry
5.73661323 GHz
10 a2[[T1] 739 dB
16. 71342685 Mz
o + Vi|[T1] -3.39 dBnf
WM 5.74286573 GHz
-10}=D1 -9.139 dBm jf“"\/‘ir WN\\Z
1Vl EV ] L R 1VA
-20
50 //
0 \|v'{/ \MMMMVJW
-50
- 60|
-70
- 80l
Center 5.745 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:49:13
| 80211a | Ch149 | 6dBBW Chain A | 16.71MHz | 6dB BW Chain B | 16.71MHz |
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Report Number: 103264009LEX-002

Issued: 1/10/2018

Delta 2 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl 1.80 dB VBW 300 kHz
20 dBm 16. 71342685 Mz SWI 7.5 ns Uni t dBm
20
6.3 dp O fse Y2 |[T1] -12.56 dBmgy
5.77661323 GHz
10 a2[[T1] 1.80 dB
16. 71342685 Mz
o - Vi|[T1] -3.87 dBnf
WM 5.78286573 GHz
_10D1 -9.187 dBm JWW e
1Vl EV ] \‘ R 1VA
-20 /
-39 /// \
- 40 M \‘\A
-50
- 60]
-70
-80
Center 5.785 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 09:02:18
Delta 2 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl 1.94 dB VBW 300 kHz
20 dBm 16. 71342685 Mz SW 7.5 ns Uni t dBm
20,
6.3 dp O fse v2|[T1] -12.79 dBmpy
5.77661323 GHz
" AZ[[TI] 1.94 dB
16. 71342685 M-z
o + Vi|[T1] -3.47 dBn
W‘M 5.78286573 GHz
_10}-D1 -9.147 dBm ) \NJ”\?
1Vl EV 7 \1 R 1VA
- 20|
/
-30
>4OWW\// \\.\»«Wm\,\,
- 50]
-60
-70]
- 80
Center 5.785 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 08: 53: 08
| 80211a | cChi57 | 6dBBW ChainA | 16.7AMHz | 6dB BW Chain B | 16.71MHz |
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Issued: 1/10/2018

Delta 2 [Ti] RBW 100 kHz  RF Att 30 dB
Ref Lvl 1.87 dB VBW 300 kHz
20 dBm 16. 71342685 Mz SW 7.5 ns Uni t dBnr
20
6.3 dp O fse Y2 |[T1] -11. 80 dBmgy
5.81661323 GHz
10 a2[[T1] 1.87 dB
16. 71342685 Mz
o 1 Vi|[T1] -2.92 dBnf
W‘M W \ 5.82286573 GHz
10l=DL -8.192 dBm ,,J | e
1Vl EV \ 1VA
-20
- ‘ﬂr‘jj/ \\'\’W
e i Y
-50
- 60]
-70
-80
Center 5.825 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:59: 29
Delta 2 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl 0.72 dB VBW 300 kHz
20 dBm 16. 59318637 Mz SW 7.5 ns Uni t dBr
20,
6.3 dp Of fse Y2 [T1] -9.18 dBmony
5.81667335 GHz
" AZ[[TI] .72 dB
16. 59318637 Mz
o + Vi|[T1] -3.27 dBnl
WW“M 5.82286573 GHz
_10k-DL -9.[27 dBm 3 ! E
1Vl EV \‘ \ 1VA
- 20|
w/ \\«Mwmw
- 50]
-60
-70]
- 80
Center 5.825 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 08: 56: 03
| 80211a | <cChi165 | 6dBBW Chain A | 16.7AMHz | 6dB BW Chain B | 16.59MHz |
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Report Number: 103264009LEX-002

6.11 Bandwidth Plots (802.11n, HT20):

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
@Ref Lvi ndB 26.00 dB VBW 200 kHz
20 dBm BW  20. 20040080 Mz SWI 5 ns Uni t dBrr
20
26.3 @dB O fset
10|
1
ol A 4
- 10
1VI Ev 1MA
- 20|
7 ¥
) \m
,40»3‘@.5@&/ A
- 50
- 60
- 70]
- 80l
Center 5.18 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 07:34: 20
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
@Ref Lvi -0.09 dBm VBW 200 kHz
20 dBm 5. 17335671 G#z SWI 5 ns Uni t dBrr
20
26.3 gB O fset Y1|[T1] -ad.09 dBn
5.17335671 GHz
10 o 17, 67535070 M
VT1 [T1] -4.30 dBn|
0| ! % 5.17119238 GHz
¥ Ip— /v’“’”w"‘“\vw TR -5.32 dBn|
5.18886774 GHz
- 10
1VI Ev 1MA
- 20|
- 30 / \\W
,40»3‘@.5@&/ AL
- 50
- 60
- 70|
- 80l
Center 5.18 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 07:35:37
| 80211020 | ch3 | ChanA | 26dBBW | 202MHz | 99%BW | 17.67MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.20040080 M SWI 5 ns Uni t dB
20,
26.3 (B O f set v
1([T1] 0.28 dempy
5.21726453 GHz
10 nd 7600 dB
1 B 40. 20040080 Mz
0 wh A - VTl [T1] -25.36 dBn|
/V ) \V\/J AN 5.20986974 GHz
VT2 [T1] -25.31 dBn
-10 23007014 Gz
1VvI Ew 1MA
- 20|
? \KZ
b \«&mﬂm
_40M-MM/
- 50
- 60
- 70
- 80|
Center 5.22 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 07:58:50
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl 0.28 dBm VBW 200 kHz
20 dBm 5.21726453 GHz SWI 5 ns Uni t dBn
20,
26.3 (B O f set v
1([T1] Q.28 demp
5.21726453 GHz
10 ox 1767535070 Mgz
1 VTl [T1] -3.38 den|
o — A ; 5.21119238 GHz
f/ W \“’\/“j Mty YT R -5.19 dBn|
5.22886774 GHz
- 10
1VvI Ew / 1MA
- 20|
_40M-MM/ Aty
- 50|
- 60
- 70|
- 80|
Center 5.22 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 07:57:29
| 802.11n20 | Ch44 | ChanA | 26dBBW | 202MHz | 99%BW | 17.67MHz |
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Report Number: 103264009LEX-002 | Issued: 1/10/2018
Marker 1 [T1 ndB] RBW 200 kHz  RF Att 20 dB
@Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.26052104 Mz Swr 5 s Uni t dBr
20
26.3 gB O fset Y1|[T1] Q.12 dBn
5.23708417 GHz
10 nd 7600 dB
| B 20. 26052104 Mz
o Y YT1 [ T1] -26.70 dBn
N\\/MW 5. 22986974 Gz
VT2 [T1] -26. 24 dBn)
-10 5 25013026 G&
1VI EW / 1M
- 20
T7/
- 30

=
{A{
{

- 40| MAMM

- 50

- 60
- 70
- 80
Center 5.24 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:00: 33
Marker 1 [Ti1] RBW 200 kHz RF Att 20 dB
Ref Lvl 0.12 dBm VBW 200 kHz
20 dBm 5. 23708417 GHz SWI 5 nms Uni t dBmr
20,
26.3 dB O f set v
1|[T1] g.12 dBn
5. 23708417 GHz
19 oP 1767535070 Wz
| VTl [T1] -3.63 dBn|
Y 5.23119238 Gz

g

TNWM'\, V“M\/MWWMZ -5.51 dBnf
5. 24886774
- 10 /

- 40|
- 50|
- 60
- 70|
- 80|
Center 5.24 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:01: 14
| 802.11n20 | Ch48 | ChanA | 26dBBW | 202MHz | 99%BW | 17.67MHz |
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Intertek

Report Number: 103264009LEX-002

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
@Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.20040080 Mz Swr 5 s Uni t dBr
20
26.3 B O f set Y1|[T1] Q.16 dBn|
5.25335671 GHz
10 nd 7600 dB
. B 20. 20040080 Mz
o v YT1 [ T1] -25. 28 dBn)
/\I‘N\“ \‘W\/“/"’W Pt Y 5.24992986 GHz
VT2 [T1] -26.13 dBn)
-10 / 27013026 Gz
1VI EW
- 20
/ 5
- 30 \M“
40Mww\/ Aoy
-50
- 60
-70
- 80
Center 5.26 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:03:43
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
@Ref Lvl 0.16 dBm  VBW 200 kHz
20 dBm 5.25335671 GHz Swr 5 s Uni t dBr
20
26.3 gB O f set Y1|[T1] Q.16 dBnf
5.25335671 GHz
10 ox 1767535070 Mgz
. VT1 [T1] -3.88 dBn|
o v 5.25119238 GHz
rU‘N\” \‘“\/“NW S e ha -4.92 dBn
5.26886774 GHz
-10
1VI Ew

- 20|

- 30|

- 40

- 50

- 60

- 70|

- 80

Issued: 1/10/2018

1MA

1MA

Center 5.26 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:03: 10
| 802.11n20 | Ch52 | ChanA | 26dBBW | 202MHz | 99%BW | 17.67MHz |
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Intertek

Report Number: 103264009LEX-002

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
@Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.20040080 Mz Swr 5 s Uni t dBr
20

26.3 B O f set Y1|[T1] Q.36 dBnf
5.29335671 GHz
10 nd 7600 dB
. B 20. 20040080 Mz
o ) 4 - VTl [T1] - 26.05 dBn)
\“N\WW 5.28986974 GHz
//\JM VTm -25.32 dBn)
-10 31007014 Gz

1VI EW

- 20|

30

§

ot

Sy

- 50

- 60
- 70|
- 80|
Center 5.3 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:05: 35
Marker 1 [T1] RBW 200 kHz RF At 20 dB
Ref Lvl 0. 36 dBm VBW 200 kHz
20 dBm 5. 29335671 GHz SWI 5 nms Uni t dBmr
20
26.3 gB O fset Y1|[T1] Q.36 dBni
5. 29335671 GHz
19 oP 1767535070 Wz
1 vT1 [T1] -3.71 dBnj
0 h 4 v, 5.29119238 GHz
\“f'\wm’\"‘«ﬂi’ TR -5.06 dBnf
5. 30886774 GHz
- 10|
1VI EW

- 20|

- 30|

- 40

- 50

Issued: 1/10/2018

1MA

1MA

- 60
- 70|
- 80|
Center 5.3 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08: 06: 19
| 802.11n20 | Ch60 | ChanA | 26dBBW | 202MHz | 99%BW | 17.67MHz |
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Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.20040080 Mz Swr 5 s Uni t dBr
20
26.3 (B O f set v
1([T1] Q.35 dBrfpry
5.31708417 GHz
10 nd 7600 dB
L B 20. 20040080 Mz
o R Yo YT1 [ T1] -24.84 dBn)
w \"V\/"/M N 5.30992086 GHz
VT2 [T1] -25.90 dBn)
-10 33013026 Gz
1VI EW 1M
- 20
}/ RZ
- \w\,
40MWN‘W/ Py
-50
- 60
-70
- 80
Center 5.32 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:09: 40
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl 0.35 dBm  VBW 200 kHz
20 dBm 5.31708417 Gz Swr 5 s Uni t dBr
20
26.3 (B O f set v
1([T1] Q.35 dBrfpry
5.31708417 GHz
10 ox 1767535070 Mgz
L VT1 [T1] -3.64 dBn|
o R Yo 5.31119238 GHz
™ \"V\/"/M R e AT -4.76 dBn|
5.32886774 GHz
-10
1VI Ew / 1M
- 20
40MWN‘W/ Py
-50
- 60
-70
- 80
Center 5.32 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 08: 09: 04
| 802.11n20 | Ch64 | ChanA | 26dBBW | 202MHz | 99%BW | 17.67MHz |

EMC Report for Lexmark International, Inc. on the Wireless Print Server

Page 49 of 233



Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz  RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.20040080 Mz Swr 5 s Uni t dBr
20,
26.3 HB Of f spt vilrT1 -0.44 dBygry
5.49335671 GHz
10 nd 7600 dB
B 20. 20040080 Mz
o E vTi [T1] -25.82 dBn
ARV /MW 5.48992986 GHz
VT2 [T1] -26. 37 dBn)
-10 5 51013026 G&
1VvI Ew 1MA
- 20|
?/ \—KZ
>3OM N \\/um ol
40 j
- 50
- 60
- 70
- 80|
Center 5.5 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:12:19
Marker 1 [Ti] RBW 200 kHz  RF Att 20 dB
Ref Lvl -0.44 dBm  VBW 200 kHz
20 dBm 5.49335671 GHz Swr 5 s Uni t dBr
20,
26.3 HB Of f spt vilrT1 -0.44 dBygry
5.49335671 GHz
10 ox 1767535070 Mgz
VT1 [T1] -4. 43 dBn|
o | E 5.49119238 GHz
L ARV [MMW 4 -5. 70 dBn
5.50886774 GHz
-10
1VvI Ew 1MA
- 20|
b / \\\/\4
40M~A\Mu/~/ e[|
- 50|
- 60
- 70|
- 80|
Center 5.5 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:12:48
| 802.11n20 | Ch100 | ChainA | 26dBBW | 202MHz | 99%BW | 17.67MHz |
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Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.26052104 M SWI 5 ns Uni t dB
20,
26.3 (B O f set v -
1([T1] Q.50 dempy
5.57329659 GHz
10 nd 7600 dB
B 40. 26052104 Mz
o E YT1 [T1] -25.93 dBn|
 Angn ] WW 5. 56986974 GHz
VT2 [T1] -26.34 dBn|
-10 5 59013026 G
1VvI Ew 1MA
- 20|
?/ \%2
-39 W/ \q‘\»‘
aobraw hbg A
- 50
- 60
- 70
- 80|
Center 5.58 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:16:57
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl -0.50 dBm VBW 200 kHz
20 dBm 5.57329659 GHz SWI 5 ns Uni t dBn
20,
26.3 (B O f set v -
1([T1] Q.50 dempry
5.57329659 GHz
10 ox 17 73547094 Mz
VTl [T1] -5.72 den|
o E 5.57113226 GHz
T A WW b -6. 04 dBn)
5.58886774 GHz
- 10
1VvI Ew 1MA
- 20|
- 30| W// \\“\»‘
aobuaw hbg A
- 50|
- 60
- 70|
- 80|
Center 5.58 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:16: 12
| 802.11n20 | Ch116 | ChainA | 26dBBW | 20.26MHz | 99%BW | 17.73MHz |
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Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz  RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW 20.26052104 Mz Swr 5 ns Uni t dBm
20,
26.3 gB O fset v -
1|1 T1] 114 denor
5.69335671 GHz
19 nd 26,00 dB
B 30. 26052104 Mz
o 1 VT [T1] -26. 83 dBn|
N AW /MNW 5. 68986974 GHz
VTR [T1] -26.97 dBn
-1 5 7T0T3026 Gz
1VvVI EV 1MA
- 20
}/ \kz
- 30
- 40
- 50
-60
- 70
- 80
Center 5.7 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:22:17
Marker 1 [T1] RBW 200 kHz  RF Att 20 dB
Ref Lvl -1.14 dBm  VBW 200 kHz
20 dBm 5.69335671 GHz swr 5 ns Uni t dBm
20,
26.3 gB O fset v -
1|1 T1] 114 denor
5.69335671 GHz
19 oP 1773547094 W&
VTl [T1] -6.53 dBn
o 1 5.69113226 GHz
T N W /M v P -§.12 dBn|
5.70886774 GHz
-10
1Vl Ev 1MA
- 20
- 30 / \
- 40
- 50
-60
- 70
- 80
Center 5.7 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 08: 22: 47
| 802.11n20 | Ch140 | ChainA | 26dBBW | 20.26MHz | 99%BW | 17.73MHz |
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Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.26052104 M SWI 5 ns Uni t dB
20,
26.3 (B O f set v -
1([T1] 1. 90 denor
5.74208417 GHz
10 nd 7600 dB
B 40. 26052104 Mz
o 1 VTl [T1] -28. 48 dBn|
g/ W 5.73486974 GHz
T2 [T1] -28. 46 dBn
-10 575513026 G
VI EW TV
- 20
If[ \?2
-30
-40‘\"WW“M/ \\klpmw
-50
- 60
-70
- 80
Center 5.745 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 08: 26: 49
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl -1.90 dBm VBW 200 kHz
20 dBm 5.74208417 GHz SWI 5 ns Uni t dBn
20,
26.3 (B O f set v -
1([T1] 1. 90 denor
5.74208417 GHz
10 ox 1767535070 Mgz
VTl [T1] -5.60 dBn|
o 1 5.73619238 GHz
1 v _
L A HAWRAR b 7. 42 dBn
5. 75386774 GHz
- 10
VI EW TV
- 20
-30 / \
-40‘\"WW“M/ \\klpmw
-50
- 60
-70
- 80
Center 5.745 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:26: 13
| 802.11n20 | Ch149 | ChainA | 26dBBW | 20.26MHz | 99%BW | 17.67MHz |
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Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.26052104 M SWI 5 ns Uni t dB
20,
26.3 (B O f set v -
1([T1] 1. 82 denory
5.78208417 GHz
10 nd 7600 dB
B 40. 26052104 Mz
o 1 VTl [T1] -27.80 dBn|
P W 5.77486974 GHz
T2 [T1] -27.99 dBn
-10 579513026 G
VI EW TV
- 20
_30 )
aghal wLNW/ \M
-50
- 60
-70
- 80
Center 5.785 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08: 28: 27
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl -1.82 dBm VBW 200 kHz
20 dBm 5.78208417 GHz SWI 5 ns Uni t dBn
20,
26.3 (B O f set v -
1([T1] 1. 82 denor
5.78208417 GHz
10 ox 17 73547094 Mz
VTl [T1] -6.90 den|
o 1 5.77613226 GHz
T NaonS ] S AERA” b -7.44 dBn|
5. 79386774 GHz
- 10
VI EW TV
- 20
aohal wLNW/ \M
-50
- 60
-70
- 80
Center 5.785 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:29:19
| 802.11n20 | Ch157 | ChainA | 26dBBW | 20.26MHz | 99%BW | 17.73MHz |
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Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.20040080 Mz SWK 5 ms Uni t dBm
20,
26.3 (B O f set v -
1|[T1] 1.57 dBrjgy
5.81835671 GHz
10 nd 7600 dB
B 20. 20040080 Mz
o 1 VTl [T1] -26.79 dBn
At~ AN 5.81492986 GHz
VT2 [T1] -28. 04 dBn
-10 5 83513026 G
1VvI Ew 1MA
- 20|
- 30|
- 40 kl-// \'\LM
- 50
- 60
- 70
- 80|
Center 5.825 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 08: 33: 06
Marker 1 [Ti] RBW 200 kHz RF Att 20 dB
Ref Lvl -1.57 dBm VBW 200 kHz
20 dBm 5.81835671 GHz SWK 5 ms Uni t dBm
20,
26.3 (B O f set v -
1|[T1] 1.57 dBrigy
5.81835671 GHz
10 ox 17 73547094 Mz
VTL [T1] -6.95 dBn|
o 1 5.81613226 GHz
T Al Lo VN TP -8.71 den
5.83386774 GHz
-10
1VvI Ew 1MA
- 20|
- 40| kl'// \'\,LJM
- 50|
- 60
- 70|
- 80|
Center 5.825 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 08:32: 14
| 802.11n20 | Ch165 | ChanA | 26dBBW | 202MHz | 99%BW | 17.73MHz |
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Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
@Ref LvI ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.02004008 Mz SWr 5 ns uni t dBnm
20
26.3 gB O fset Y1|[T1] 0. 36 dBn
5.18255511 GHz
10 nd 76,00 dB
. B 40. 02004008 MHz
o Ay X VTl [T1] -25.26 dBnj
,/Mw 5.16998998 GHz
Ij VT2 [T1] -25.62 dBn|
5. 19001002 GHz
1MVA

- 10|
1VI EW /
- 20

§

-39
Wk/

N

- 40

- 50
- 60|
-79
- 80l
Center 5.18 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:18:23
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl 0.36 dBm VBW 200 kHz
20 dBm 5.18255511 GHz swr 5 ns Uni t dBn
20
26.3 B O fset Y1|[T1] 0. 36 dBn
5.18255511 GHz
10 P 1773547094 W
1 VT1 [T1] -4.70 dBn|
o o] ) ] 5. 17113226 G
‘Ifl(‘ AN ,/AN""“ T 4 19 dgrl
5.18886774 GHz
- 10|
1VI EV / 1MA
- 20
-30 "\// \\\kM
A Ay
»40W
- 50
- 60|
-79
- 80l
Center 5.18 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:16: 33
| 80211020 | ch3 | ChainB | 26dBBW | 20.02MHz | 99%BW | 17.73MHz |
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Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz  RF Att 20 dB
@Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.02004008 Mz SWr 5 s Uni t dBnr
20,
26.3 B O f set Y1|[T1] Q.41 dBn
5.22249499 GHz
10 nd 7600 dB
. B 20. 02004008 Mz
0 T vy X VTLW_[ITN -25. 64 dBn|
“‘”‘-\,”'M 5.20998998 GHz
{/ VTR [T1] -28. 41 dBn
523001002 GFz
1MA

- 10
1MAX /
20

;/
- 30|

- 40|
- 50
- 60
- 70|
- 80|
Center 5.22 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:19:58
Marker 1 [T1] RBW 200 kHz RF At 20 dB
Ref Lvl 0.41 dBm VBW 200 kHz
20 dBm 5. 22249499 GHz SWI 5 nms Uni t dBmr
20
26.3 gB O fset Y1|[T1] 0. 41 dBnf
5. 22249499 GHz
19 oP 1773547094 Wz
1 vT1 [T1] -4.48 dBn}
ol L oot _'1 o 5.21113226 GHz
‘Iry' A AN W"v\_\("‘/‘” M T 3 -4 30 amrl
5.22886774 GHz

- 10
1MAX /
20

J/

- 40

- 50

- 60

- 70|

- 80

1MA

Center 5.22 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:21: 09
| 802.11n20 | Ch44 | ChainB | 26dBBW | 20.02MHz | 99%BW | 17.73MHz |
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Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.02004008 Mz Swr 5 s Uni t dBr
20
26.3 (B O f set v
1([T1] Q. 23 dBrfgry
5.23281563 GHz
10 nd 7600 dB
) B 20. 02004008 Mz
o - A vTi [T1] -25. 67 dBn)
/./’ WWW"“MV/‘W 5. 22008098 GHz
VT2 [T1] -25.56 dBn)
-10 5 25001002 G&
1VI EW 1M
- 20
}[ Rz
>3OW \W
- 40
-50
- 60
-70
- 80
Center 5.24 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:24:05
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl 0.23 dBm  VBW 200 kHz
20 dBm 5.23281563 Gz Swr 5 s Uni t dBr
20
26.3 (B O f set v
1([T1] Q. 23 dBrfgry
5.23281563 GHz
10 ox 17 73547094 Mz
) VT1 [T1] -4.70 dBn|
o - A 5.23113226 GHz
Tfl’ WWW"“MV/‘W M TR -4.56 dBn|
5.24886774 GHz
1M

- 10
1VI EW /
20

J

- 40

- 50

- 60

- 70|

- 80

Center 5.24 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:23:04
| 802.11n20 | Ch48 | ChainB | 26dBBW | 20.02MHz | 99%BW | 17.73MHz |
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Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.02004008 Mz SWI 5 ns Uni t dB
20,
26.3 (B O f set v
1([T1] 0. 43 dempy
5.26255511 GHz
10 nd 7600 dB
1 B 40. 02004008 Mz
o R ) VTl [T1] -25.36 dBn|
et
/f AN v\"’\\(”’w WM 5.24998998 GHz
VT2 [T1] -25.97 dBn
-10 27001002 Gz
VI EW TV
- 20
? \2\2
-30
uw\J\UwNw/ Ml\,\mq,, "
- 49
-50
- 60
-70
- 80
Center 5.26 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:26: 22
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl 0.43 dBm VBW 200 kHz
20 dBm 5.26255511 GHz SWI 5 ns Uni t dBn
20,
26.3 (B O f set v
1([T1] 0. 43 demp
5.26255511 GHz
10 ox 17 73547094 Mz
1 VTl [T1] -4.63 den|
o R y 5.25113226 GHz
— iyt
'|r;v' N G NN V\A,\,\_\(JVJW W ] -4 09 derl
5.26886774 GHz
- 10
VI EW / TV
- 20
-30 / \
- 49
-50
- 60
-70
- 80
Center 5.26 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:27:03
| 802.11n20 | Ch52 | ChainB | 26dBBW | 20.02MHz | 99%BW | 17.73MHz |
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Intertek

Report Number: 103264009LEX-002

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.02004008 M SWI 5 ns Uni t dB
20,
26.3 (B O f set v
1([T1] 0.34 dempy
5.29281563 GHz
10 nd 7600 dB
1 B 40. 02004008 Mz
o vy s VTl [T1] -25.78 dBn|
/"NW v (”M 5.28998998 GHz
VT2 [T1] -25.74 dBn
-10 5 3T001002 G&
1VvI Ew 1MA
- 20|
}l \%2
-39 M V‘L{W
P M
- 50
- 60
- 70
- 80|
Center 5.3 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:29:52
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl 0.34 dBm VBW 200 kHz
20 dBm 5.29281563 GHz SWI 5 ns Uni t dBn
20,
26.3 (B O f set v
1([T1] 0.34 demp
5.29281563 GHz
10 ox 1767535070 Mgz
1 VTl [T1] -3.22 den|
o IS / s 5.29119238 GHz
rﬁ”w""*w\*’”' (MM TP -4.59 dBn|
5.30886774 GHz
- 10
1VvI Ew / 1MA
- 20|
- 30| A’h//, \V‘L{W
P M
- 50|
- 60
- 70|
- 80|
Center 5.3 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:29:08
| 802.11n20 | Ch60 | ChainB | 26dBBW | 20.02MHz | 99%BW | 17.67MHz |
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Intertek

Report Number: 103264009LEX-002 |

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.08016032 M SWI 5 ns Uni t dB
20,
26.3 (B O f set v
1([T1] Q.21 demg
5.32249499 GHz
10 nd 7600 dB
) B 40. 08016032 Mz
o - 2 VTl [T1] -25.53 dBn|
[/ e V\"“\\("“JW 5.30998998 GHz
VT2 [T1] -25.93 dBn
-10 33007014 Gz
1VvI Ew 1MA
- 20|
}1 \%
- 30|
| ,,J/ \’L,N\rww
- 49
- 50
- 60
- 70
- 80|
Center 5.32 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:32:22
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl 0.21 dBm VBW 200 kHz
20 dBm 5.32249499 GHz SWI 5 ns Uni t dBn
20,
26.3 (B O f set v
1([T1] Q.21 demgy
5.32249499 GHz
10 ox 17 73547094 Mz
. VTl [T1] -4.69 den|
o - 2 5. 81113226 G
Wf(‘ AMAN W“\\(“”W 1T -4.08 dBn|
5.32886774 GHz
- 10
1VvI Ew / 1MA
- 20|
- 30| / \
| ,,J/ \’L,N\rww
- 49
- 50|
- 60
- 70|
- 80|
Center 5.32 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:33:42
| 802.11n20 | Ch64 | ChainB | 26dBBW | 20.08MHz | 99%BW | 17.73MHz |
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Intertek
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.02004008 Mz Swr 5 s Uni t dBr
20,
26.3 (B O f set v -
1([T1] Q. 68 dBrfpry
5.49281563 GHz
10 nd 7600 dB
B 20. 02004008 Mz
o E VTl [T1] - 26.59 dBn)
WWWW 5. 48998998 GHz
VT2 [T1] -26.59 dBn)
-10 5 5T001002 G&
1VvI Ew 1MA
- 20|
}{ &2
-30 Nj \M
- 40 /
- 50
- 60
- 70
- 80|
Center 5.5 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12: 36: 16
Marker 1 [Ti] RBW 200 kHz RF Att 20 dB
Ref Lvl -0.68 dBm  VBW 200 kHz
20 dBm 5.49281563 GHz Swr 5 s Uni t dBr
20,
26.3 (B O f set v -
1([T1] Q.68 dBrfpry
5.49281563 GHz
10 ox 17 73547094 Mz
VT1 [T1] -5.73 dBn|
o E 5.49113226 GHz
T WW‘\W‘V’W@ Ip -5.22 dBn|
5.50886774 GHz
-10
1VvI Ew 1MA
- 20|
- 40 /
- 50|
- 60
- 70|
- 80|
Center 5.5 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12: 35: 28
| 802.11n20 | Ch100 | ChainB | 26dBBW | 20.02MHz | 99%BW | 17.73MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.02004008 M SWI 5 ns Uni t dB
20,
26.3 (B O f set v -
1([T1] Q.61 dBmpy
5.57281563 GHz
10 nd 7600 dB
B 40. 02004008 Mz
o E VTl [T1] -26. 45 dBn|
WM‘A-\(W"MMM"W‘V 5. 56998098 GHz
VT2 [T1] -26.29 dBn
-10 559001002 G&
VI EW TV
- 20
y \1;‘2
b u”/ \‘\w
- 49
-50
- 60
-70
- 80
Center 5.58 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:39:12
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl -0.61 dBm VBW 200 kHz
20 dBm 5.57281563 GHz SWI 5 ns Uni t dBn
20,
26.3 (B O f set v -
1([T1] Q.61 dBmpy
5.57281563 GHz
10 ox 17 73547094 Mz
VTl [T1] -5.28 den|
o E 5.57113226 GHz
T, WM‘A\W”WW b _g.52 den
5.58886774 GHz
- 10
VI EW TV
- 20
- 30 \IJ«// \\‘\&U
- 49
-50
- 60
-70
- 80
Center 5.58 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:39:49
| 802.11n20 | Ch116 | ChainB | 26dBBW | 20.02MHz | 99%BW | 17.73MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 khHz
20 dBm BW  20.08016032 Miz Swr 5 s Uni t dBr
20,
26.3 (B O f set v -
1([T1] 1. 29 denor
5. 69684369 GHz
10 nd 7600 dB
B J0. 08016032 M
o 1 VTl [T1] -27.83 dBnj
W%\WW‘M 5. 68992986 GHz
VT2 [ T1] -27. 48 dBn|
-10 571001002 G&
1VvI Ew 1MA
- 20|
-39 u/ \NP
.40”‘”‘{“% by
- 50
- 60)
- 70
- 80|
Center 5.7 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 12:42: 11
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl -1.29 dBm VBW 200 khHz
20 dBm 5. 69684369 GHz SwWr 5 s Uni t dBm
20,
26.3 gB O fset Y1|[T1] -1.29 dBn
5. 69684369 Gz
10 P 1773547094 W
VT1 [T1] -§.22 dBn|
o 1 5.69113226 GHz
T+ W\(WW% p -§.23 dBn
5.70886774 Gz
- 10|
1VI EV 1MA
- 20
»40vwW Al
- 50
- 60|
-70
-80
Center 5.7 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997  12: 41: 44
| 802.11n20 | Ch140 | ChainB | 26dBBW | 20.08MHz | 99%BW | 17.73MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.14028056 M SWI 5 ns Uni t dB
20,
26.3 (B O f set v -
1([T1] 1.59 denor
5.74755511 GHz
10 nd 7600 dB
B 40. 14028056 Mz
o 1 VTl [T1] -27.61 dBn
W%%\M”WW 5.73492986 GHz
VT2 [T1] -28.00 dBn
-10 575507014 G&
VI EW TV
- 20
-30 \t\w‘
- 49
-50
- 60
-70
- 80
Center 5.745 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:44:09
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl -1.59 dBm VBW 200 kHz
20 dBm 5.74755511 GHz SWI 5 ns Uni t dBn
20,
26.3 (B O f set v -
1([T1] 1.59 denor
5.74755511 GHz
10 ox 17 73547094 Mz
VTl [T1] -6. 44 den|
o 1 5.73613226 GHz
T W%’W\MW b -§.81 dBn|
5. 75386774 GHz
- 10
VI EW TV
- 20
b / \\M
- 49
-50
- 60
-70
- 80
Center 5.745 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:44:51
| 802.11n20 | Ch149 | ChainB | 26dBBW | 20.14MHz | 99%BW | 17.73MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW 20.08016032 M SWI 5 ns Uni t dB
20,
26.3 (B O f set v -
1([T1] 1. 40 denor
5.78749499 GHz
10 nd 7600 dB
B 40. 08016032 Mz
o 1 VTl [T1] -27.73 dBnj
WWM\MWV 5.77492986 GHz
VT2 [T1] -27.21 dBn
-10 579501002 G&
1VvI Ew 1MA
- 20|
N \\«A
4owuw// WA
- 50
- 60
- 70
- 80|
Center 5.785 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:49:13
Marker 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl -38.15 dBm VBW 200 kHz
20 dBm 5. 77000000 GHz swr 5 ns Uni t dBn
20
26.3 B O fset Y1|[T1] -38. 15 dBn
5. 77000000 GHz
10 P 1773547094 W
VT1 [T1] -§.22 dBn|
o 5.77613226 GHz
T WWWW@ b -§.26 dBn
5.79386774 GHz
- 10|
1MAX 1MA
- 20
-39 / \
L;H AnM/// \\«A)
40, v
- 50
- 60|
-79
- 80l
Center 5.785 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:48:21
| 80211020 | Chi57 | ChainB | 26dBBW | 20.08MHz | 99%BW | 17.73MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 200 kHz  RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 200 kHz
20 dBm BW  20.14028056 Mz SWr 5 s Uni t dBnr
20,
26.3 (B O f set v -
1|71 2.28 demoy
5.82749499 GHz
10 nd 7600 dB
B 20. 14028056 Mz
o 1 VTl [T1] -28.17 den
N A Mw 5.81492086 GHz
WM\“\ VT2 [ T1] -24.16 dBn)
-10 5 83507014 G&
1VvI Ew 1MA
- 20|
T?’/ &12
"% \M/\/ w\/uw
-40
- 50
-60
- 70
- 80|
Center 5.825 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN 1997 12:11: 44
Marker 1 [T1] RBW 200 kHz  RF Att 20 dB
Ref Lvl -2.28 dBm  VBW 200 kHz
20 dBm 5.82749499 GHz SWr 5 ns Uni t dBnr
20,
26.3 (B O f set v -
1|71 2.28 demoy
5.82749499 GHz
10 ox 17 73547094 Mz
VTl [T1] -7.00 dBnj
o 1 5.81613226 GHz
v -
1 A MW , 7.49 dBn)
5.83386774 GHz
-10
1VvI Ew 1MA
- 20|
"% \M/\// \%w
-40
- 50|
-60
- 70|
- 80|
Center 5.825 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:12:58
| 802.11n20 | Ch165 | ChainB | 26dBBW | 20.14MHz | 99%BW | 17.73MHz |
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Issued: 1/10/2018

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 1.24 dB VBW 300 kHz
20 dBm 17. 79559118 Mz SW 7.5 ns Uni t dBr
20
26.3 (B O f set v -
1([T1] 13.45 denory
5.73607214 GHz
10 2T1TT] 1. 24 dB
17. 79559118 Mz
0
- 10 MWW prrANA N
D1 _-12. 6 dBm U 1M
- 20
W/ ol
- 40
-50
- 60
-70
- 80
Center 5.745 GHz 3 MHz/ Span 30 MHz
Dat e: 1. JAN. 1997 12:57:56
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -0.17 dB VBW 300 kHz
20 dBm 17. 85571142 Mz SW 7.5 ns Uni t dBr
20
26.3 (B O f set v -
1([T1] 9. 84 dBrfory
5.73607214 GHz
10 2T1TT] ~0. I7 dB
17. 85571142 Mz
0
_10—D1 -9 164 dBmY W\
1VI Ew 1M

- 20| //
30

_40ww«w«/

Nt

- 50

- 60

- 70|

- 80

Center 5.745 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 12:55: 03
| 802.11n20 | Ch149 | 6dBBW Chain A | 17.79MHz | 6dB BW Chain B | 17.85MHz |
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Issued: 1/10/2018

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
@Ref Lvl 3.27 dB VBW 300 kHz
20 dBm 17. 91583166 Mz SWr 7.5 ns Uni t dBm
20,
26.3 B O f set Y1|[T1] -14.09 dBn
5.77601202 GHz
10 2T1TT] 27 dB
17. 91583166 Mz
o
N M M M
o114 6 dem 1.
-20
30 / \
- 40l M .I/ \Wﬂ_“ A
-50
- 60
-70
- 80
Center 5.785 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 13:01:01
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
@Ref Lvl 1.09 dB VBW 300 kHz
20 dBm 17. 79559118 Mz SWr 7.5 ns Uni t dBm
20,
26.3 gB O f set Y1|[T1] -11.57 dBn
5.77607214 GHz
10 2T1TT] 1,09 dB
17. 79559118 Mz
o
- 10—=pt—=10-63 uDIM W M
VI Ew 1vA
- 20
30 wajj \\%
- 40
-50
- 60
-70
- 80
Center 5.785 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 13:03:01
| 802.11n20 | Ch157 | 6dBBW Chain A | 17.91MHz | 6dB BW Chain B | 17.79MHz |
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Delta 1 [T1] RBW 100 kHz RF Att 20 dB
@Ref Lvl 0.94 dB VBW 300 kHz
20 dBm 17. 79559118 Mz SWr 7.5 ns Uni t dBm
20,

26.3 B O f set Y1|[T1] -13.16 dBn
5.81607214 GHz
10 2T1TT] 94 dB

17. 79559118 Mz

-1 T | A

(o
| - 7 |
D1 12. 1 dBi

1vicv!

- 20| /
- 30|

- 40
- 50
- 60
- 70
- 80
Center 5.825 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 13:07: 26
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.61 dB VBW 300 kHz
20 dBm 17. 79559118 MHz SWI 7.5 s Uni t dBmr
20,
26.3 dB O f set v -
1|[T1] 9.84 dBn
5. 81607214 GHz
10 2T1TT] 6T dB

17. 79559118 Mz

_10=DL -9.[24 dBm

1VI EW 1MA

I, \

30

- 40| v\“"“,‘.}." A .A/ \AM M.IAAVM

- 50

- 60
- 70|
- 80|
Center 5.825 GHz 3 MHz/ Span 30 MHz
Dat e: 1.JAN. 1997 13:05: 26
| 802.11n20 | Ch165 | 6dBBW Chain A | 17.79MHz | 6dB BW Chain B | 17.79MHz |
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6.12 Bandwidth Plots (802.11n, HT40):

Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
Ref Lvl ndB 26.00 dB VBW 2 Mz
30 dBm BW  41.00200401 M swr 5 ns Uni t dBn
30
0.5 dp O fse Vi1|[T1] 5. 81 dBrgry
5.18537074 GHz
20 nd 76,00 dB
B 41. 00200401 Mz
10 VTl [T1] -20.21 dBnj
T
5.16949900 GHz
MWM /\ﬂ/\’\/"“’\\m»{\f\i’]‘”\ -19.79 dBn
0 21050100 Gz
VI Ev 1MA
- 10
E/ \72
- J\/ \'\,m
LM
- 49
- 50
- 60
- 70l
Center 5.19 GHz 6 MHz/ Span 60 MHz
Dat e: 1. JAN. 1997 00: 55: 48
Marker 1 [T1] RBW 500 kHz RF Att 50 dB
Ref Lvl 5.64 dBm VBW 2 Mz
30 dBm 5.20412826 GHz swr 5 ns Uni t dBnm
30
0.5 dp O fse Va1|[T1] §.64 dBrgry
5.20412826 GHz
20 P 36, 43286573 W
VT1 [T1] -1. 49 dBn|
10 5.17178357 GHz
VT2 [¢1] -Q. 09 dBn|
ff“"\’vvv’\wf\"/\’\w\ /\/«/"\IW\-\/\M 5. 20821643 Gz
T
0
1MAX 1MA
- 10
- W“\// \\\;‘N
- 49
- 50
- 60
- 70l
Center 5.19 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 54: 07
| 802.1n40 | Cch38 | ChanA | 26dBBW | 41.00MHz | 99%BW | 36.43MHz |
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30

Issued: 1/10/2018

20

10

Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvl ndB 26.00 dB VBW 2 Miz

30 dBm BW  40.88176353 M SwWr 5 s Uni t dBn
0.5 dp O fse v1|[T1] 6. 31 dBngny

5. 22525050 GHz

nd 26. 00 dB

B 40. 88176353 Mz

; VT1 [T1] -19.21 dBn

5.20961924 GHz

,—’"‘M’\NW}\VV\ fwf""\/"""\ﬂ;ﬁ»(xf\f]\'\ -20.04 dBn|

. 25050100 GHz
1VvVI EV 1MA

- 10|

- 20|

N

- 30

/
y
wpds

N

;

- 40
-50
- 60
-70
Center 5.23 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 01:00: 35
Marker 1 [Ti] RBW 500 kHz RF Att 50 dB
@Ref Lvl 6.31 dBm VBW 2 Mz
30 dBm 5.22525050 GHz SWK 5 ms Uni t dBm
30,
0.5 dB O fse Y1|[T1] 6. 31 dBn
5. 22525050 GHz
20 ox 36. 43286573 W&
VTL [T1] -1.18 dBn|
10 5.21178357 GHz
1
VT2 [T1] Q.25 den|
TWW}\"’V\ [W’M’WWME. 24821643 GHz
0
VI Ew 1vA
-10
QOW\ NNW»/ / \\WMWM
-30
- 40
-50
- 60
-70
Center 5.23 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 01:01:19
| 8021n40 | Ch46 | ChanA | 26dBBW | 40.88MHz | 99%BW | 36.43MHz |
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30

Issued: 1/10/2018

20

10

Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvl ndB 26.00 dB VBW 2 Mz

30 dBm BW  40.76152305 Mz SWr 5 s Uni t dBnr
0.5 dp O fse v1|[T1] 6. 49 dBngny

5. 26525050 GHz

nd 26. 00 dB

B 40. 76152305 Mz

. VTl [T1] -19.53 dBn

5.24961924 GHz

H"“’\MV’WM /VV’WW'\MNM\’\ -19. 72 den

. 29038076 Gz
1VvI Ew 1MA

- 10|

- 20|

o

- 30

/
!
ot/

N

£

- 40|
- 50)
- 60|
- 70l
Center 5.27 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 02:19:48
Marker 1 [T1] RBW 500 kHz RF Att 50 dB
Ref Lvl 6.49 dBm VBW 2 Mz
30 dBm 5. 26525050 GHz SwWr 5 s Uni t dBmr
30,
0.5 dp O fse Va1|[T1] 6. 49 dBrgry
5. 26525050 GHz
20 P 36, 43286573 W
VT1 [T1] -1. 01 dBn|
10 5.25178357 GHz
1
VT2 [T1] -Q.11 dBn|
TWW\,\N /\/"J\J\/MMQ, 28821643 Gz
0
1VI EV 1VA
- 10|
- 20 / \

N,

- 30|

- 40
- 50
- 60
- 70l
Center 5.27 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 02:18:54
| 802.11n40 | ch54 | cChainA | 26dBBW | 40.76MHz | 99%BW | 36.43MHz |
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30

Issued: 1/10/2018

20

10

Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvl ndB 26.00 dB VBW 2 Miz

30 dBm BW  40.88176353 M SwWr 5 s Uni t dBn
0.5 dp O fse v1|[T1] 6. 48 dBgny

5. 30525050 GHz

nd 26. 00 dB

B 40. 88176353 Mz

; VT1 [T1] -19. 78 dBnj

5. 28949900 GHz

/”‘WV’W\‘/‘A’“"\ WMN{W}“\ -19.87 dBnf

. 33038076 GHz
1VvVI EV 1MA

- 10|

- 20|

‘H-\\

N

- 30

Wbt

- 40|
- 50
- 60|
- 70
Center 5.31 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 02: 23: 36
Marker 1 [Ti1] RBW 500 kHz RF Att 50 dB
@Ref Lvi 6.48 dBm vVBW 2 MHz
30 dBm 5. 30525050 GHz SWr 5 s Uni t dBn
30
0.5 dp O fse v1|[T1] 6. 48 dBngny
5. 30525050 GHz
20 ox 36. 43286573 W&
vTL [T1] -0.74 dBn|
10 5.20178357 GHz
1
VT2 [T1] Q.18 dBnf
TMWM Wwwma 22821643 Ch
0|
1VvI Ew / 1MA
- 10|
ZOW/ \ kA
- 30
- 40|
- 50
- 60|
- 70l
Center 5.31 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 02: 24: 34
| 802.11n40 | Ch62 | ChanA | 26dBBW | 40.88MHz | 99%BW | 36.43MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvl ndB 26.00 dB VBW 2 MHz
30 dBm BW 41.48296593 Mz SWK 5 ms Uni t dBm
30,
0.5 dB O fse
20
10
1
. J\/’\,\/\,\\JI\W’\J
1VvI Ew / 1MA
- 10|
I-/ \22
- “r/ \W
i '
- golP Y
- 40|
-50
- 60|
- 70
Center 5.51 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 16:41
Marker 1 [Ti] RBW 500 kHz RF Att 50 dB
@Ref Lvl 5.23 dBm VBW 2 MHz
30 dBm 5.52400802 GHz SWK 5 ms Uni t dBm
30
0.5 dp O fse v1|[T1] §.23 dBngny
5. 52400802 GHz
20 ox 36. 43286573 W&
VTL [T1] -1.32 dBn|
10 5.49178357 GHz
VT2 [r1) -0. 46 dBn|
. 52821643 GHz
. TMWMLFWMM?
1VvI Ew 1MA
- 10|
20 M/ \\w
i '
- zolP Y
- 40|
-50
- 60|
- 70l
Center 5.51 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00:17: 09
| 802.11n40 | Ch102 | ChanA | 26dBBW | 41.48MHz | 99%BW | 36.43MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvl ndB 26.00 dB VBW 2 Mz
30 dBm BW  41.12224449 M SWI 5 ns Uni t dB
30,
0.5 dB O fse Y1|[T1] 5. 07 dBn
5.56400802 GHz
20 nd 7600 dB
B 41. 12224449 M
10 VTl [T1] -21.19 dBn
1 5.52961924 GHz
IR YNIRpW.e, “’WM]‘&'I"’\ -19.91 dBn)
o Mnl\,\ IJ\MJ‘V
\ 57074148 Gz
1VvI Ew 1MA
- 10|
2
- 20 EA/ \“v\w
_3OMMMA/ WA
- 40|
- 50
- 60|
- 70
Center 5.55 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 19: 26
Marker 1 [T1] RBW 500 kHz RF Att 50 dB
@Ref Lvl 5.07 dBm VBW 2 Mz
30 dBm 5.56400802 GHz SWI 5 ns Uni t dBn
30
0.5 dp O fse v1|[T1] 5. 07 dBngry
5.56400802 GHz
20 ox 36. 43286573 W&
VTl [T1] -1.51 den|
10 5.53178357 GHz
VT2 [Er1] -0.55 den|
. 56821643 GHz
| TMWM\ WW\"' ?
1VvI Ew \‘ 1MA
- 10|
29 // \‘\M
_3OMMMA/ WA
- 40|
- 50
- 60|
- 70l
Center 5.55 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 18: 55
| 802.11n40 | Ch110 | ChanA | 26dBBW | 41.12MHz | 99%BW | 36.43MHz |
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Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvi ndB 26.00 dB VBW 2 MHz
30 dBm BW  41.24248497 Mz SWr 5 ms Uni t dBm
30,
0.5 dB O fse Y1|[T1] 4.52 dBn
5. 68400802 GHz
20 nd 7600 dB
B 41. 24248497 Mz
10 VTl [T1] -21. 46 dBn}
1 5. 64949900 GHz
-21.50 dBnf
V4 5. 69074148 Gz
1VvI Ew 1MA

- 10|

\e
Mt

- 20|

o

- 3oL,

- 40
- 50
- 60
-70
Center 5.67 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 21: 08
Marker 1 [T1] RBW 500 kHz RF Att 50 dB
Ref Lvl 4.52 dBm VBW 2 MHz
30 dBm 5. 68400802 GHz SWr 5 ns Uni t dBn
30
0.5 dB O fse v
1|[T1] 4.52 dBn
5. 68400802 GHz
20 ox 36. 31262525 W&
VTl [T1] -0.59 dBn
10 5.65190381 GHz
VT2 [Ir1)] -1. 08 dBn|
Ti (5. 68821643 GHz
VI Ew 1VA

- 10|

: :: LA »// \\"\wufww

- 40|
- 50
- 60|
- 70l
Center 5.67 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00:21: 35
| 802.11n40 | Ch134 | ChanA | 26dBBW | 41.24MHz | 99%BW | 36.31MHz |
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Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvl ndB 26.00 dB VBW 2 Miz
30 dBm BW 41.48296593 M SwWr 5 s Uni t dBn
30,
0.5 dp O fse v1|[T1] 3.90 dBnory
5.76900802 GHz
20 na 2600 dB
B 41. 48296593 Mz
10 VTl [T1] -21.52 dBn
1 5.73437876 GHz
T2 -21. 92 dBn
o MMJ‘M\ WW
\A 5. 77589172 Gz
1VvVI EV 1MA

10

Jo \
/ N

;s

'3{‘".-".““, 4
- 40|
- 50
- 60|
-70|
Center 5.755 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 23: 57
Marker 1 [T1] RBW 500 kHz RF Att 50 dB
Ref Lvl 3.90 dBm VBW 2 MHz
30 dBm 5. 76900802 GHz SWr 5 ms Uni t dBm
30
0.5 dB O fse v
1171 3.90 dBn
5. 76900802 GHz
20 ox 36. 43286573 W&
VTl [T1] -2.65 dBn
10 5. 73678357 GHz
VT2 [1T1] -1.76 dBn|
5. 77321643 GHz
0 LTINS TN | et P A 2
1Vl EV \ R v
10

J 1) \
d [

.3nuimwn 4

- 40|

- 50

- 60|

- 70l

Center 5.755 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 23: 22
| 802.11n40 | Ch151 | ChainA | 26dBBW | 41.48MHz | 99%BW | 36.43MHz |
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30

Issued: 1/10/2018

20

10

Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvl ndB 26.00 dB VBW 2 Miz

30 dBm BW 41.60320641 M SwWr 5 s Uni t dBn
0.5 dp O fse v1|[T1] 4.19 demo

5.80900802 GHz

nd 26. 00 dB

B 41. 60320641 Mz

VT1 [T1] -22.25 dBnj

1 5.77437876 GHz

M,_W/\M./\/\,.A,\ r,v\/\/'\m/\/\\x;l; -22.01 dBnf

L S. 81598196 Gz
1VvVI EV 1MA

- 10|

- 20|

\

- 30

S

E

- 40|
- 50
- 60|
-70|
Center 5.795 GHz 6 MHz/ Span 60 MHz
Dat e: 1. JAN. 1997 00: 26: 45
Marker 1 [T1] RBW 500 kHz RF Att 50 dB
@Ref Lvi 4.19 dBm VBW 2 Mz
30 dBm 5.80900802 GHz SWr 5 ms Uni t dBm
30
0.5 dp O fse v1|[T1] 4.19 demo
5. 80900802 GHz
20 ox 36. 43286573 W&
VTl [T1] -2.41 dBn
10 5. 77678357 GHz
VT2 [1T1] -1. 42 dBn
. 81321643 GHz
o TMMM /‘NMM ,3
1Vl EV \ v
- 10|
_ 20| M// \\Vm
.30-/\MJ\JN”’
- 40|
- 50
- 60|
- 70|
Center 5.795 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00:27:18
| 802.11n40 | Ch159 | ChainA | 26dBBW | 41.60MHz | 99%BW | 36.43MHz |
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Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvl ndB 26.00 dB VBW 2 Mz
30 dBm BW 41. 12224449 Mz SWI 5 s Uni t dBmr
30,
0.5 dp O fse v1|[T1] 3.60 dBnmgny
5.20400802 GHz
20 na 2600 dB
B 41. 12224449 Mz
10 vVTi [T1] -23.12 dBn
1 5.16949900 GHz
VT.M}X‘&M.\*‘ -22.10 dB
o VA | e AL AR d
\ 5. 21062124 Gz
1VvI Ew 1MA

- 10|

. \
d (W

Mo BRI NN
- 40
- 50
- 60|
- 70
Center 5.19 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 30: 59
Marker 1 [T1] RBW 500 kHz RF Att 50 dB
Ref Lvl 3. 60 dBm VBW 2 MHz
30 dBm 5. 20400802 GHz SWI 5 nms Uni t dBmr
30,
0.5 dB O fse v
1|[T1] 3. 60 dBn
5. 20400802 GHz
20 oP 36. 43286573 W&
VTl [T1] -3.00 dBn|
10 5.17178357 GHz
VT2 [{T1] -2.01 dBn|
5. 20821643 GHz
0 o J\/\'W\ M«.’M >

1VI EW \ R 1MA
- 10|

. \
. M

U WAL A NN
- 40|
- 50
- 60|
- 70l
Center 5.19 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 30: 19
| 802.11n40 | Ch38 | ChainB | 26dBBW | 41.12MHz | 99%BW | 36.43MHz |
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Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvl ndB 26.00 dB VBW 2 MHz
30 dBm BW  41.24248497 Mz SWK 5 ms Uni t dBm
30,
0.5 dB O fse Y1|[T1] 3.48 dBn
5. 24400802 GHz
20 nd 7600 dB
B 41. 24248497 Mz
10 VTl [T1] -22.38 dBnj
1 5.20949900 GHz
VT2 -22.60 dB
o N WM"M )
\‘(I 5 75074148 Gz
1V Ew 1vA

- 10|

20 T/ \m
- 30k ../f \Mn Monap

- 40
-50
- 60
-70
Center 5.23 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 33: 33
Marker 1 [Ti] RBW 500 kHz RF Att 50 dB
Ref Lvl 3.48 dBm VBW 2 MHz
30 dBm 5.24400802 GHz Swr 5 s Uni t dBr
30
0.5 dB O fse v
1([T1] 3. 48 denfpry
5.24400802 GHz
20 ox 36. 43286573 W&
VT1 [T1] -2.85 dBn|
10 5.21178357 Gz
VT2 [{T1] -2.21 dBn|
5.24821643 GHz
o + PAANNTINIAA | jn VI N 2

1VI EW \‘(l R 1MA

J \

- 40|
- 50
- 60|
- 70l
Center 5.23 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 34: 02
| 802.11n40 | Ch46 | ChainB | 26dBBW | 41.24MHz | 99%BW | 36.43MHz |
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Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvl ndB 26.00 dB VBW 2 Miz
30 dBm BW  40. 88176353 Miz Swr 5 s Uni t dBr
30,
0.5 dp O fse v1|[T1] 3. 68 dBnony
5.28412826 GHz
20 na 2600 dB
B 40. 88176353 M
10 vVTi [T1] -22.80 dBn
1 5.24961924 Gz
VT;J/,W/}.\,\ -22.06 dB
o WA MM\ d
\‘/ 5. 29050100 Gz
1VvI Ew 1MA

- 10|

N \
- 30 Jf Aol

MY ~

- 40
- 50
- 60|
- 70
Center 5.27 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 40: 27
Marker 1 [T1] RBW 500 kHz RF Att 50 dB
Ref Lvl 3. 68 dBm VBW 2 MHz
30 dBm 5. 28412826 GHz SWI 5 nms Uni t dBmr
30,
0.5 dB O fse v
1|[T1] 3.68 dBn
5.28412826 GHz
20 oP 36. 43286573 W&
VTl [T1] -2.87 dBn|
10 5.25178357 GHz
VT2 [{T1] -1.80 dBn|
5. 28821643 GHz
o 4 N\,\y\,\ MM\MZ

1VI EW ) \d/ i 1MA
- 10|

J \

ALY
- 40|
- 50
- 60|
- 70l
Center 5.27 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 39: 58
| 802.11n40 | Ch54 | ChainB | 26dBBW | 40.88MHz | 99%BW | 36.43MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
Ref Lvl ndB 26.00 dB VBW 2 Mz
30 dBm BW 41.48296593 Mz SWK 5 ms Uni t dBm
30,
0.5 dB O fse v
1|[T1] 3.72 dBngny
5.32400802 GHz
20 nd 7600 dB
B 41. 48296593 Mz
10 VTl [T1] -21.53 dBn
1 5.28937876 GHz
T.A}X‘&]d,\,\ -22.79 dBnf
o N AN N”‘NMJ‘“'”\Y\N
\/ 5 33086172 G
1V Ew 1vA
-10
- 20 T/ \'2
- 30|AMANA AM"A_IVA] WL«MM
- 40
-50
- 60
-70
Center 5.31 GHz 6 MHz/ Span 60 MHz
Dat e: 1. JAN. 1997 00: 41: 48
Marker 1 [Ti] RBW 500 kHz RF Att 50 dB
Ref Lvl 6.48 dBm VBW 2 Mz
30 dBm 5.30525050 GHz SWK 5 ms Uni t dBm
30,
0.5 dB O fse v
1|[T1] 6. 48 dBngny
5.30525050 GHz
20 ox 36. 43286573 W&
VTL [T1] -0.74 dBn|
10 5.29178357 GHz
1
VT2 [T1] Q.18 dBn|
TMW WMMQ' 22821643 Ch
0
VI Ew / 1vA
-10
ZOW/ \
-30
- 40
-50
- 60
-70
Center 5.31 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 02: 24: 34
| 802.11n40 | Ch62 | ChainB | 26dBBW | 41.48MHz | 99%BW | 36.43MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 500 kHz  RF Att 50 dB
Ref Lvl ndB 26.00 dB VBW 2 MHz
30 dBm BW  41.48296593 Mz Swr 5 s Uni t dBr
30,
0.5 dB O fse v
1([T1] 5. 74 derfpry
5.52400802 GHz
20 nd 7600 dB
B 41. 48296593 Mz
10 VTl [T1] -21.12 den)
3 5.48949900 GHz
MW’N"W"\ /\M”WMM{X'FY]\'\ -2d. 06 dBn
0 v 53098196 Gz
1VvI Ew 1MA
- 10|
2
-20 W\i[ \‘TWV
-30J v
-40
-50
- 60|
- 70
Center 5.51 GHz 6 MHz/ Span 60 MHz
Dat e: 1. JAN. 1997 00: 44: 15
Marker 1 [Ti] RBW 500 kHz  RF Att 50 dB
Ref Lvl 5.74 dBm  VBW 2 MHz
30 dBm 5.52400802 GHz Swr 5 s Uni t dBr
30
0.5 dB O fse v
1([T1] 5. 74 denfgry
5.52400802 GHz
20 ox 36. 43286573 W&
VT1 [T1] -0. 93 dBn|
10 5.49178357 Gz
VTR [ d.24 dBn
TE’WWW"\ /\”"‘WMMQ. 52821643 Gz
0 I
1VvI Ew \' 1MA
- 10|
b o 4P‘Wv‘/ \\«N\,
- 30
- 40|
-50
- 60|
- 70l
Center 5.51 GHz 6 MHz/ Span 60 MHz
Dat e: 1. JAN. 1997 00: 43: 49
| 802.11n40 | Ch102 | ChainB | 26dBBW | 41.48MHz | 99%BW | 36.43MHz |
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Marker 1 [T1 ndB] RBW 500 kHz  RF Att 50 dB
@Ref Lvl ndB 26.00 dB VBW 2 MHz
30 dBm BW  40.76152305 Mz Swr 5 s Uni t dBr
30,
0.5 dB O fse Y1|[T1] g5.57 dBn
5.56400802 GHz
20 nd 7600 dB
B 40. 76152305 Mz
10 VTl [T1] -21.18 dBn)
3 5.52973948 GHz
Ay me -2q. 58 dBn
0 / \ 57050100 Gz
1VvI Ew 1MA
10

J1d .
W Wimin

- 30
- 40|
- 50
- 60|
- 70l
Center 5.55 GHz 6 MHz/ Span 60 MHz
Dat e: 1. JAN. 1997 00: 56: 33
Marker 1 [Ti1] RBW 500 kHz RF Att 50 dB
Ref Luvl 5.57 dBm vVBW 2 MHz
30 dBm 5. 56400802 GHz SWI 5 nms Uni t dBmr
30,
0.5 dB O fse v
1|1T1) 5. 57 dBn
5. 56400802 GHz
20 oP 36, 31262525 W&
vT1 [T1] Q.04 den|
10 5.53190381 GHz

g

VT R -Q. 48 dBnf
TM‘\MMMM\ /WWAM? 56821643
1VI Ew / \‘ 1MVA
10|

A \
V/ e

- 30
- 40|
- 50
- 60|
- 70l
Center 5.55 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 56: 02
| 802.11n40 | Ch110 | ChainB | 26dBBW | 40.76MHz | 99%BW | 36.31MHz |
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Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvi ndB 26.00 dB VBW 2 MHz
30 dBm BW  41.48296593 Mz SWr 5 ms Uni t dBm
30,
0.5 dB O fse Y1|[T1] 4.62 dBn
5. 68400802 GHz
20 nd 7600 dB
B 41. 48296593 Mz
10 VTl [T1] -21.02 dBn}
1 5. 64937876 GHz
AN A -21.12 dBn
| N\vv\,\ fﬂmw
U 69086172 GFz
1VvI Ew 1MA

- 10|

N, \
) s

- 30

- 40
- 50
- 60
-70
Center 5.67 GHz 6 MHz/ Span 60 MHz
Dat e: 1. JAN. 1997 00: 58: 35
Marker 1 [T1] RBW 500 kHz RF Att 50 dB
Ref Lvl 4.62 dBm VBW 2 MHz
30 dBm 5. 68400802 GHz SWr 5 ns Uni t dBn
30
0.5 dB O fse v
1|[T1] 4.62 dBn
5. 68400802 GHz
20 ox 36. 43286573 W&
VTl [T1] -1. 73 dBn
10 5.65178357 GHz
VT2 [Ir1)] -Q.78 dBn|
. 68821643 GHz
. TM\MM\A’\ fﬂmm ?
VI Ew \ 1VA

I \
] "

- 30
- 40|
- 50
- 60|
- 70l
Center 5.67 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 00: 58: 59
| 802.11n40 | Ch134 | ChainB | 26dBBW | 41.48MHz | 99%BW | 36.43MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
Ref Lvl ndB 26.00 dB VBW 2 Mz
30 dBm BW  41.00200401 Mz SWK 5 ms Uni t dBm
30,
0.5 dB O fse v
1|[T1] 4.26 dem o
5.76888778 GHz
20 nd 7600 dB
B 41. 00200401 Mz
10 VTl [T1] -22. 28 dBn
1 5.73461924 GHz
-22.13 dBn
W 5. 77562124 Gz
1V Ew 1vA
-10
20 T/ \({KZ%WM
.30w
- 40
-50
- 60
-70
Center 5.755 GHz 6 MHz/ Span 60 MHz
Dat e: 1. JAN. 1997 01: 00: 46
Marker 1 [Ti] RBW 500 kHz RF Att 50 dB
Ref Lvl 4.26 dBm VBW 2 Mz
30 dBm 5.76888778 GHz SWK 5 ms Uni t dBm
30,
0.5 dB O fse v
1|[T1] 4.26 dem o
5.76888778 GHz
20 ox 36. 31262525 W&
VTL [T1] -0.94 dBn|
10 5.73690381 GHz
VT2 [@T1] -1.70 dBn|
. 77321643 Gz
1
VI Ew 1vA
-10
- 20 / \M
- 40
-50
- 60
-70
Center 5.755 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 01:00: 16
| 802.11n40 | Ch151 | ChainB | 26dBBW | 41.00MHz | 99%BW | 36.31MHz |
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Issued: 1/10/2018

Marker 1 [T1 ndB] RBW 500 kHz RF Att 50 dB
@Ref Lvl ndB 26.00 dB VBW 2 MHz
30 dBm BW  41.24248497 Mz SWK 5 ms Uni t dBm
30,
0.5 dp O fse v1|[T1] 4.50 den oy
5.80900802 GHz
20 nd 7600 dB
B 41. 24248497 Mz
10 VTl [T1] -21.57 dBnj
1 5.77461924 GHz
-21. 11 dBn
o MMW\WV\ Mw
\V4 BI586172 GE&
1VvI Ew 1MA
- 10|
- 20 T} \T‘-l\w
_30W
- 40|
-50
- 60|
- 70
Center 5.795 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 01:02: 24
Marker 1 [Ti] RBW 500 kHz RF Att 50 dB
@Ref Lvl 4.50 dBm VBW 2 MHz
30 dBm 5. 80900802 GHz SWK 5 ms Uni t dBm
30
0.5 dp O fse v1|[T1] 4.50 denm oy
5.80900802 GHz
20 ox 36. 31262525 W&
VTL [T1] -0.93 dBn|
10 5.77690381 GHz
VT2 [Ir1)] -Q.87 dBn|
. 81321643 Gz
| TMMM\/WM ?
1VvI Ew 1MA
- 10|
20 )j \4
_30W )
- 40|
-50
- 60|
- 70l
Center 5.795 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 01:03:18
| 802.11n40 | Ch159 | ChainB | 26dBBW | 41.24MHz | 99%BW | 36.31MHz |
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Delta 1 [T1] RBW 100 kHz RF Att 60 dB
@Ref Lvl 0.34 dB VBW 300 kHz
30.5 dBm 36. 67334669 Mz SWr 15 ns Uni t dBn
30. 5
0.5 dB O fse Ya|[T1] -10. 30 dBn
5. 73666333 GHz
20 AL T} 034 dB

36. 67334669 Mz

10

e M’W’MWM T e\ e

_10-D1 -9 lga HRJ

- 30|

- 40
- 50
- 60
-69. 5
Center 5.755 GHz 6 MHz/ Span 60 MHz
Dat e: 1. JAN. 1997 01:52: 52
Delta 1 [T1] RBW 100 kHz RF Att 60 dB
Ref Luvl -0.19 dB VBW 300 kHz
30.5 dBm 36. 67334669 Mz SWr 15 ms Uni t dB
30. 5
0.5 dp O fse Va1|[T1] -8.65 denigry
5. 73666333 GHz
20 AL T} =019 dB
36. 67334669 Mz
10|
0
1VI Ev 1MA
JMWM AT et
| D1 -8.)18 dB¥ !

- 10|

- zowww’/ Wwww

- 30|

- 40
- 50
- 60
-69. 5
Center 5.755 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 01:59:57
| 802.11n40 | Chi151 | 6dB BW Chain A | 36.67MHz | 6dB BW Chain B | 36.67MHz |
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Delta 1 [T1] RBW 100 kHz RF Att 60 dB
@Ref Lvi -0.20 dB VBW 300 kHz
30.5 dBm 36. 67334669 Mz sSwr 15 s Uni t dBn
30. 5
0.5 dB O fse Y1|[T1] -g.88 dBn
5. 77666333 Gz
20 AL[LTL1 =020 dB

36. 67334669 Mz

10

1VI EW MWM WMI 1MA

_10=D1 -9.147 dB

| zomwwwﬂ/ \“WWMW

- 30]
- 40|
- 50
- 60
- 69. 5i
Center 5.795 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 01:49:57
Delta 1 [T1] RBW 100 kHz RF Att 60 dB
Ref Lvl 0.47 dB VBW 300 kHz
30.5 dBm 36. 67334669 Mz SWI 15 ns Uni t dBmr
30. 5
0.5 dB O fse v -
1|[T1] 9.71 dBn
5.77666333 GHz
20 ALl 1] 047 dB
36. 67334669 Mz
10
0|
1Vl Ev 1MA
_10=Dl -9.13 dBr".¥

- 30
- 40|
- 50
- 60|

69. 5i

Center 5.795 GHz 6 MHz/ Span 60 MHz
Dat e: 1.JAN. 1997 02:01:55
| 802.11n40 | Ch159 | 6dB BW Chain A | 36.67MHz | 6dB BW Chain B | 36.67MHz |
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6.13 Bandwidth Plots (802.11ac, VHT-80):

Issued: 1/10/2018

@ MARKER 1 *RBW 1 M-z Marker 1 [T1 ]
5.19104 GHz * VBW 3 MHz 2.59 dBn
Ref 20 dBm *Att 30 dB SWF 20 ns 5.191040000 GHz
20 Offpet 26/3 dB ndB [ T] 26(00 dB |*
BW 82| 560000000 Mz
-10 Tenp 1l [T1 nd
S 1 -23| 43 dBn
A A T, | o e~ RE168720D00 GHz
-0 Tenp T ndpBrl LVL
-23|56 dBm
5| 251280000 GHz
- 10
[ \ P
- 20 4 tﬁ
0 o VA BWLLWE
3DB
- 40
- 50
- 60
- 70
-80
Center 5.21 GHz 12 MHz/ Span 120 MHz
Date: 5.NOV.2017 15:28:12
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 2.59 dBn
Ref 20 dBm *Att 30 dB SWI 20 ns 5. 191040000 GHz
20 Offket 26]3 dB OBW 76| 320000p00 MHz
Tenp 1| [ T1 OBW
10 0l 91 dBn
w&vv 5 ;Ssgj\;)o GHz
T A L | s ASIRAR)
m -0 j P =103 dBIT|LvL
/ 5 %48160300 GHz
- 10
/ \ PA
- 20 / \‘
o i A e,
3DB
- 40
- 50
- 60
- 70
-80
Center 5.21 GHz 12 MHz/ Span 120 MHz
Date: 5.NOV.2017 15:27:31
| 802.11ac80 | Cch42 | ChanA | 26dBBW | 8256MHz | 99%BW | 76.32MHz |
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®

*RBW 1 Mz

Marker 1 [T1 ]

Issued: 1/10/2018

*VBW 3 Mz 3.08 dBn
Ref 20 dBm “Att 30 dB SWI 20 ns 5.271040000 GHz
20 Offket 26]3 dB ndB [ Ti] 26/ 00 dB
BW 82| 560000p00 Mz
-10. Tenp—1| [ T1 ndb}
O L X | oo sl 2572000 o
L ]
m -0 Tenmp At T dp] LVL
-23| 48 dBn
5| 331280p00 GHz
- 10
j \ P
L 20. 1 i
,J\MJLA/J t\f\/m\u
3DB
-- 40
- 50
- 60
- 70
-80
Center 5.29 GHz 12 MHz/ Span 120 Mz
Date: 5.NOV.2017 15:20:57
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 Mz 3.08 dBnm
Ref 20 dBm *Att 30 dB SWI 20 ns 5.271040000 GHz
20 OFfpet 26]/3 dB OBW 76| 320000p00 Mz |*
Tenp 1| [ T1 OBW
10 -0l 54 dBn
S 1 5| 251840P00 GHz
e P\,M-mxw“/w-\ o Agap-21 31 OB\
-0 =079 dBIT| LvL
/ 5 %28160300 GHz
- 10
/ \ P
- 20
,J\“&JAF/ \-wmf\/\j
3DB
- 40
- 50
- 60
- 70
-80
Center 5.29 GHz 12 MHz/ Span 120 MHz
Date: 5.NOV.2017 15:21:48
| 802.11ac80 | Ch58 | ChainA | 26dBBW | 8256MHz | 99%BW | 76.32MHz |
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Issued: 1/10/2018

@ MARKER 1 *RBW 1 NMHz Marker 1 [T1 ]
5.51104 CHz * VBW 3 MHz 1.81 dBn
Ref 20 dBm *Att 30 dB SWI 20 ns 5.511040000 GHz
20 Offket 26/3 dB ndB [ Ti] 26|00 dB |*
BW 82| 560000p00 Mz
-10. Tenp—1| [ T1 ndb}
-23| 37 dBn
1
5| 488720000 GHz
VeV T e I RGN
Tenmp T dp] LVL
- 24|80 dBnm
5| 571280000 GHz
- 10
/ \ P
- 20 4 %2
L_ 120 A
AT L
3DB
- 40
- 50
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- 70
-80
Center 5.53 GHz 12 MHz/ Span 120 MHz
Date: 5.NOV.2017 15:16: 30
@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 1.81 dBn
Ref 20 dBm *Att 30 dB SWI 20 ns 5.511040000 GHz
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7  Power Spectral Density

7.1 Test Limits:

Operating Band (MHz) 15.407 / RSS-247 PSD Limits RSS-247 EIRP Limit
5150-5250 11dBm/MHz 10dBm/MHz (EIRP)
5250 -5350 11dBm/MHz
5470-5725 11dBm/MHz
5725 -5825 30dBm/500kHz

Note: Until further notice, devices operating under RSS-247 shall not be capable of transmitting in the band 5600-5650 MHz. This
restriction is for the protection of Environment Canada’s weather radars operating in this band.

7.2 FCC Power Spectral Density Limits:

§ 15.407(1)(iv): For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over

§ 15.407(2):

§ 15.407(3):

the frequency band of operation shall not exceed 250 mW provided the maximum antenna
gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm +
10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the
maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W. In addition, the maximum power spectral density
shall not exceed 30 dBm in any 500-kHz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in this band
may employ transmitting antennas with directional gain greater than 6 dBi without any
corresponding reduction in transmitter conducted power. Fixed, point-to-point operations
exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple
collocated transmitters transmitting the same information. The operator of the U-NII
device, or if the equipment is professionally installed, the installer, is responsible for
ensuring that systems employing high gain directional antennas are used exclusively for
fixed, point-to-point operations.
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7.3 ISED Power Spectral Density Limits:

RSS-247 6.2.1 (5150 — 5250MHz):

For OEM devices installed in vehicles, the maximum e.i.r.p. shall not exceed 30 mW or 1.76 + 10 log10B,
dBm, whichever is less. Devices shall implement transmitter power control (TPC) in order to have the
capability to operate at least 3 dB below the maximum permitted e.i.r.p. of 30 mW.

For other devices, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log10B, dBm, whichever
power is less. B is the 99% emission bandwidth in megahertz. The e.i.r.p. spectral density shall not
exceed 10 dBm in any 1.0 MHz band.

RSS-247 6.2.2 (5250 — 5350MHZz):

For OEM devices installed in vehicles, the maximum e.i.r.p. shall not exceed 30 mW or 1.76 + 10 log10B,
dBm, whichever is less. Devices shall implement TPC in order to have the capability to operate at least 3
dB below the maximum permitted e.i.r.p. of 30 mW.

Devices, other than devices installed in vehicles, shall comply with the following:

a) The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm, whichever is
less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band;

b) The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW shall
implement TPC in order to have the capability to operate at least 6 dB below the maximum permitted
e.i.r.p.of 1 W.

RSS-247 6.2.3 (5470 — 5600MHz and 5650 — 5725MHz):

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm, whichever is
less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than

500 mW shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.
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7.4 Test Procedure:

ANSI C63.10:2013
KDB Publication No. 662911 D01 v02r01 (Multiple Transmitter Output)

The Array gain was calculated and applied per section F, 2, d of the MIMO KDB 662911 for unequal

antenna gains and completely correlated signals. Antenna 1 with a gain of 3.3dBi and antenna 2 with a
gain of 2.6dBi yielded an array gain of 6dBi which was added to the conducted readings to get EIRP.

7.5 Test Equipment Used:

Description Serial Number Manufacturer Model Cal. Date Cal. Due
EMI Test 10887490.26 Rohde & ESI26 9/20/2017 9/20/2018
Receiver Schwarz

20dB Attenuator None Pasternak SAB6S5W-20 Verify at Verify at
Time of Time of
Use Use

7.6 Test Results:

The device was found to be compliant . The peak power spectral density did not exceed the applicable
limits.

7.7 Test Conditions:

10/26/2017 —
Test Personnel: Bryan Taylor Test Date: 11/20/2017
Supervising/Reviewing
Engineer:
(Where Applicable) NA Ambient Temperature: 22.7C
Input Voltage: 5VDC via USB Relative Humidity: 40.4%
Atmospheric Pressure: 987.3mbar
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7.8 Test Data (802.11a):
Chain A+B 802.11a Peak Power Spectral Density
15.407 /
EIRP (Using| RSS-247
Total Antenna Array [Conducted| RSS-247 |Conducted EIRP
Freq Chain A Chain B [Conducted|Array Gain Gain) Limit EIRP Limit | Margin Margin
Ch. No. (MHz) (dBm) (dBm) |PSD (dBm) (dBi) (dBm) (dBm) (dBm) (dBm) (dBm)

36 5180 0.69 0.93 3.82 6.00 9.82 11.00 10.00 -7.18 -0.18
44 5220 -0.17 1 3.46 6.00 9.46 11.00 10.00 -7.54 -0.54
48 5240 -0.14 0.04 2.96 6.00 8.96 11.00 10.00 -8.04 -1.04
52 5260 -0.04 0.99 3.52 11.00 -7.48
60 5300 0 0.88 3.47 11.00 -7.53
64 5320 0.14 0.84 351 11.00 -7.49
100 5500 -0.83 -0.18 2.52 11.00 -8.48
116 5580 -0.72 -0.07 2.63 11.00 -8.37
140 5700 -1.33 -1.01 1.84 11.00 -9.16
149 5745 -1.93 -1.13 1.50 30.00 -28.50
157 5785 -2.15 -1.25 1.33 30.00 -28.67
165 5825 -1.63 -1.02 1.70 30.00 -28.30

7.9 Test Data (802.11n, HT20):

Chain A+B 802.11n (HT20) Peak Power Spectral Density
15.407 /
EIRP (Using| RSS-247
Total Antenna Array [Conducted| RSS-247 |Conducted EIRP
Freq Chain A Chain B |[Conducted|Array Gain Gain) Limit EIRP Limit | Margin Margin
Ch. No. (MHz) (dBm) (dBm) |PSD (dBm) (dBi) (dBm) (dBm) (dBm) (dBm) (dBm)
36 5180 -0.49 0.76 3.19 6.00 9.19 11.00 10.00 -7.81 -0.81
44 5220 0.71 0.71 3.72 6.00 9.72 11.00 10.00 -7.28 -0.28
48 5240 -0.37 0.59 3.15 6.00 9.15 11.00 10.00 -7.85 -0.85
52 5260 -0.16 0.65 3.27 11.00 -7.73
60 5300 -0.03 0.65 3.33 11.00 -7.67
64 5320 0.04 0.69 3.39 11.00 -7.61
100 5500 -0.86 -0.43 2.37 11.00 -8.63
116 5580 -0.87 -0.4 2.38 11.00 -8.62
140 5700 -1.51 -1.06 1.73 11.00 -9.27
149 5745 -2.1 -1.6 1.17 30.00 -28.83
157 5785 -0.37 -1.7 2.03 30.00 -27.97
165 5825 -2.06 -1.22 1.39 30.00 -28.61
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7.10 Test Data (802.11n, HT40):

Chain A+B 802.11n (HT20) Peak Power Spectral Density
15.407 /
EIRP (Using| RSS-247
Total Antenna Array |[Conducted| RSS-247 (Conducted EIRP
Freq Chain A Chain B |Conducted|Array Gain Gain) Limit EIRP Limit [ Margin Margin
Ch. No. (MHz) (dBm) (dBm) |PSD (dBm) (dBi) (dBm) (dBm) (dBm) (dBm) (dBm)
38 5190 -2.85 -2.13 0.54 6.00 6.54 11.00 10.00 -10.46 -3.46
46 5230 -2.81 -2.05 0.60 6.00 6.60 11.00 10.00 -10.40 -3.40
54 5270 -2.67 -2.08 0.65 11.00 -10.35
62 5310 -0.25 -2.3 1.86 11.00 -9.14
102 5510 -3.61 -3.18 -0.38 11.00 -11.38
110 5550 -3.48 -3.09 -0.27 11.00 -11.27
134 5670 -3.98 -3.86 -0.91 11.00 -11.91
151 5755 -4.51 -4.54 -1.51 30.00 -31.51
159 5795 -4.94 -4.14 -1.51 30.00 -31.51

7.11 Test Data (802.11ac, VHT80):

Chain A+B 802.11n (VHT80) Peak Power Spectral Density
15.407 /
EIRP (Using| RSS-247
Total Antenna Array |[Conducted| RSS-247 (Conducted EIRP
Freq Chain A Chain B |Conducted|Array Gain Gain) Limit EIRP Limit [ Margin Margin
Ch. No. (MHz) (dBm) (dBm) |PSD (dBm) (dBi) (dBm) (dBm) (dBm) (dBm) (dBm)
42 5210 -6.3 -5.69 -2.97 6.00 3.03 11.00 10.00 -13.97 -6.97
58 5290 -6.38 -5.42 -2.86 11.00 -13.86
106 5530 -7.15 -6.65 -3.88 11.00 -14.88
138 5690 -7.58 -7.34 -4.45 11.00 -15.45
155 5775 -8.28 -7.66 -4.95 30.00 -34.95
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7.12 Power Spectral Density Plots (802.11a):
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802.11a Channel 36, Power Spectral Density, Chain A and Chain B
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Center 5.22 GHz 2.5 MHz/ Span 25 MHz
Dat e: 1.JAN. 1997 01:23:18
Mar ker 1 [T1] RBW 1 Mz RF Att 20 dB
Ref Lvl 1. 00 dBm VBW 3 MHz
19. 6 dBm 5. 22273046 GHz SWr 5 ns Uni t dBn
19. 6
20.1 dB O fset
10|
1
o v

L/ \

- 30|

£/

- 50

- 60

- 70

-80. 4
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Dat e: 1.JAN. 1997 03:33:59
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@ Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Luvl -0.14 dBm vVBW 3 MVHz
19. 6 dBm 5. 24268036 GHz SWIr 5 nms Uni t dBmr
19. 6

20.1 @gB O fset

10

L1/ Al
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- 50

- 60

- 70

-80. 4
Center 5.24 GHz 2.5 MHz/ Span 25 MHz
Dat e: 1.JAN. 1997 01:24:54
Mar ker 1 [T1] RBW 1 Mz RF Att 20 dB
Ref Lvl 0. 78 dBm VBW 3 MHz
19. 6 dBm 5. 24288076 GHz SWr 5 ns Uni t dBn
19. 6
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@ Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Luvl -0.04 dBm vVBW 3 MVHz
19. 6 dBm 5. 26268036 GHz SWIr 5 nms Uni t dBmr
19. 6

20.1 @gB O fset

10

1 \
1AVG / \ 1RM
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Center 5.26 GHz 2.5 MHz/ Span 25 MHz
Dat e: 1.JAN. 1997 01:26: 04
Mar ker 1 [T1] RBW 1 Mz RF Att 20 dB
Ref Lvl 0. 99 dBm VBW 3 MHz
19. 6 dBm 5. 26232966 GHz SWr 5 ns Uni t dBn
19. 6
20.1 dB O fset
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1
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802.11a Channel 52, Power Spectral Density, Chain A and Chain B

EMC Report for Lexmark International, Inc. on the Wireless Print Server Page 110 of 233



Intertek

Report Number: 103264009LEX-002

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 0. 00 dBm VBW 3 MHz
19. 6 dBm 5. 30263026 GHz SWI 5 nms Uni t dBmr
19. 6
20.1 dB O f set
10
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1AVG / \
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,40/ ~
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- 70
-80.4
Center 5.3 GHz 2.5 MHz/ Span 25 MHz
Dat e: 1.JAN. 1997 01:27:31
Mar ker 1 [T1] RBW 1 Mz RF Att 20 dB
Ref Lvl 0. 88 dBm VBW 3 MHz
19. 6 dBm 5. 30268036 GHz SWr 5 ns Uni t dBn
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-80. 4
Center 5.3 GHz 2.5 MHz/ Span 25 MHz
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Report Number: 103264009LEX-002 | Issued: 1/10/2018
® Mar ker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 0.14 dBm VBW 3 MHz
19. 6 dBm 5. 32258016 Gz sSwr 5 ns Uni t dBn
19. 6

20.1 dB O f set
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1AVG / \ 1RM
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Center 5.32 GHz 2.5 MHz/ Span 25 MHz
Dat e: 1.JAN. 1997 01:28: 50
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 0. 84 dBm VBW 3 MHz
19. 6 dBm 5. 32237976 GHz SWI 5 nms Uni t dBmr
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20.1 dB O fset
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl -0.83 dBm VBW 3 MHz
19. 6 dBm 5.49711924 GHz SWI 5 s Uni t dBmr
19. 6
20.1 dB O f set
10
o 1
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl -0.18 dBm VBW 3 MHz
19. 6 dBm 5. 50242986 GHz SWI 5 nms Uni t dBmr
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20.1 dB O fset
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- 20
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80. 4
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl -0.72 dBm VBW 3 MHz
19. 6 dBm 5. 58237976 GHz SWI 5 nms Uni t dBmr
19. 6
20.1 dB O f set
10
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1AVG / \
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-80.4
Center 5.58 GHz 2.5 MHz/ Span 25 MHz
Dat e: 1.JAN. 1997 01:31:58
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl -0.07 dBm VBW 3 MHz
19. 6 dBm 5. 58253006 GHz SWI 5 nms Uni t dBmr
19. 6
20.1 dB O fset
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L
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- 20
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80. 4
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@ Ref Lvl -1.33 dBm VBW 3 MHz
19. 6 dBm 5. 69706914 Gz sSwr 5 ns Uni t dBn
19. 6
20.1 dB O f set
10
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@ Ref Lvl -1.01 dBm VBW 3 MHz
19. 6 dBm 5. 69696894 Gz Swr 5 ns Uni t dBn
19. 6
20.1 dB O fset
10
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/mw_—-—'-”"—"ﬁ.\_/'-—'_m_u——'—'—\
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@ Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Luvl -1.93 dBm vVBW 3 MVHz
19. 6 dBm 5. 74722946 GHz SWIr 5 nms Uni t dBmr
19. 6

20.1 @gB O fset
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Marker 1 [T1] RBW 1 Mz RF Att 20 dB
Ref Lvl -1.13 dBm VBW 3 MHz
19.6 dBm 5.74216934 GHz SwWr 5 ms Uni t dBm
19. 6

20.1 dB O fset
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@ Ref Lvl -2.15 dBm VBW 3 MHz
19. 6 dBm 5. 78778056 Gz sSwr 5 ns Uni t dBn
19. 6
20.1 dB O f set
10
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1AVG / \ 1RM
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-80. 4
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Dat e: 1.JAN. 1997 01:42: 05
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@ Ref Lvl -1.25 dBm VBW 3 MHz
19. 6 dBm 5.78211924 Gz Swr 5 ns Uni t dBn
19. 6
20.1 dB O fset
10
o 1
- 10|
1AVG / \ 1RM
- 20
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Mar ker 1 [T1] RBW 1 Mz RF Att 20 dB
Ref Lvl -1.63 dBm VBW 3 MHz
19. 6 dBm 5. 82737976 GHz SWr 5 nms Uni t dBn
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Mar ker 1 [T1] RBW 1 Mz RF Att 20 dB
Ref Lvl -1.08 dBm VBW 3 MHz
19. 6 dBm 5. 82742986 GHz SWr 5 ns Uni t dBn
19. 6
20.1 dB O fset
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7.13 Power Spectral Density Plots (802.11n, HT20):

Mar ker 1 [T1] RBW 1 Mz RF Att 20 dB
Ref Lvl -0.49 dBm VBW 3 MHz
19. 6 dBm 5.18242986 GHz SWr 5 nms Uni t dBn
19. 6
20.1 @gB O fset
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0 fm_ —/,__,—J—a—\x__,_,_,———\
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Mar ker 1 [T1] RBW 1 Mz RF Att 20 dB
Ref Lvl 0.76 dBm VBW 3 MHz
19. 6 dBm 5.17762024 GHz SWr 5 ns Uni t dBnm
19. 6
20.1 dB O fset
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- 50
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-80. 4
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@Ref Lvi -0.37 dBm VBW 3 MHz
19. 6 dBm 5.21731964 Gz sSwr 5 ns Uni t dBn
19. 6
20.1 dB O f set
10
1
0 / ——"'—!‘K _.,-—'-'—'—\
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Dat e: 1.JAN. 1997 07:50: 24
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@Ref Lvi 0.71 dBm VBW 3 MHz
19. 6 dBm 5. 22268036 Gz Swr 5 ns Uni t dBn
19. 6
20.1 dB O fset
10
1
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@ Ref Lvl

19. 6 dBm

19. 6

Marker 1 [T1] RBW

0.11 dBm VBW

5. 26247996 Gz sSwr

1 MHz
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e
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Center 5.26 Gz
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@ Ref Lvl

19. 6 dBm
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07:52: 14

2.5 WHz/

Marker 1 [T1] RBW

0. 59 dBm VBW

5. 24268036 Gz Swr
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5 nms
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RF Att 20 dB
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10

B O fs
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Mar ker 1 [T1] RBW 1 Mz RF Att 20 dB
Ref Lvl -0.16 dBm VBW 3 MHz
19. 6 dBm 5.30764028 GHz SWr 5 nms Uni t dBn
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@Ref Lvi -0.03 dBm VBW 3 MHz
19. 6 dBm 5.29731964 Gz sSwr 5 ns Uni t dBn
19. 6
20.1 dB O f set
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Center 5.3 GHz 2.5 MHz/ Span 25 MHz
Dat e: 1.JAN. 1997 07:57: 20
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@Ref Lvi 0. 65 dBm VBW 3 MHz
19. 6 dBm 5. 30288076 Gz Swr 5 ns Uni t dBn
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20.1 dB O fset
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1
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@Ref Lvi 0. 04 dBm VBW 3 MHz
19. 6 dBm 5. 32258016 Gz sSwr 5 ns Uni t dBn
19. 6
20.1 dB O f set
10
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Dat e: 1.JAN. 1997 07:59:54
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@Ref Lvi 0. 69 dBm VBW 3 MHz
19. 6 dBm 5. 32258016 Gz Swr 5 ns Uni t dBn
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl -0.86 dBm VBW 3 MHz
19. 6 dBm 5. 50779058 GHz SWI 5 nms Uni t dBmr
19. 6
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl -0.87 dBm VBW 3 MHz
19. 6 dBm 5. 58242986 GHz SWI 5 nms Uni t dBmr
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20.1 dB O f set
10
o 1
- 10|
1AVG
- 20 / \
- 30] / \
A A
- 50
- 60
- 70
-80.4
Center 5.58 GHz 2.5 MHz/ Span 25 MHz
Dat e: 1.JAN. 1997 08:02: 45
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl -1.51 dBm VBW 3 MHz
19. 6 dBm 5. 69731964 GHz SWI 5 nms Uni t dBmr
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl -2.10 dBm VBW 3 MHz
19. 6 dBm 5. 74246994 GHz SWI 5 nms Uni t dBmr
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Marker 1 [T1] RBW 1 MHz RF Att 20 dB
@Ref Lvi -0.37 dBm VBW 3 MHz
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Mar ker 1 [T1] RBW 1 Mz RF Att 20 dB
Ref Lvl -2.06 dBm VBW 3 MHz
19. 6 dBm 5. 82252004 GHz SWr 5 nms Uni t dBn
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7.14 Power Spectral Density Plots (802.11n, HT40):
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7.15 Power Spectral Density Plots (802.11ac,VHT80):
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